SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0918E

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) | (dBuV/m) (dBuV/m) (dB) Avg.
802.11be EHT20 165 5944.88  56.74 6820 | -11.46 V  Peak Pass Full RU ESS:
56
802.11be EHT20 | 165 @ 11650.00 41.74 54.00 -12.26 \% Avg. Pass Full RU Harmonic
802.11be EHT20 165 5939.50  56.42 6820 | -1178 V | Peak Pass Fatal26/8  Band
RU Edge
57
802.11be EHT20 165 ; ; ; ; ; ; ; Pa"gb%/s Harmonic
802.11be EHT20 165 592825  56.96 6820 | -11.24 H  Peak Pass Partial Band
: : : : ' 52/40 RU Edge
58
Partial .
802.11be EHT20 | 165 - - - - - - - 52/40 RU Harmonic
802.11be EHT20 165 593238  57.30 6820 | -1090 V | Peak Pass , Lartal Band
: : : : : 106/54 RU Edge
59
Partial .
802.11be EHT20 | 165 - - - - - - - 106/54 RU Harmonic
802.11be EHT40 151 564836  64.25 68.20 395 V | Peak Pass Full RU Eggg
60
802.11be EHT40 151 11510.00  43.37 5400 | -10.63 V | Avg. Pass FUlRU  Harmonic
802.11be EHT40 159 5929.08  61.52 68.20 668 V | Peak Pass Full RU Eggg
61
802.11be EHT40 159 11590.00  42.75 5400 | -11.25 V | Avg. Pass FUlRU  Harmonic
802.11be EHT80 155 5636.58  64.82 68.20 338 V | Peak Pass Full RU Eggg
62
802.11be EHT80 155 11550.00  43.08 5400 | -10.92 V | Avg. Pass FUlRU  Harmonic
TEL : 886-3-327-0868 Page Number C2- 3 of 61
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wamonae. FCC RADIO TEST REPORT Report No. : FR4N0918E

Pol. Horizontal Fundamental
Lot [BuVim) . Level (dBuVm)
PEAK BEEAL_T0-21] 140
1225 /‘ 125
105 il 1
10! ﬂ 105
875
4 J’“ a5
0. 3
] W o0 T T 4 LM EAK(UNI|
5250 oy ¢ s i
5! i 4
350 N MWMMMM
17
17
Peak 5600 5620, 5658, 5687, 5716, 5745
Frequency (MHz)
1000 2200. 3400. 4600, 5800. 7000
Site @ G3CHIG-HY Frequency (Hz)
Condition: PEAK BE(B4) 16-24 3m 91200-1522 248328 HORLZONTAL
+ RBW:1080.080kHZ VBW:3000.000kHz SWT:Auto Site + B3CHIG-HY
Condition: PEAK(UNII) 3m 9126D-1522 246328 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux  APos  TPos
Wi dBui/n dBulfn dB dBuV dBfn oAb b D om o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5648.43 54.83 68.20 -13.32 39.99 32.99 11.70 29.80 0.0 10 327 PEAK
2 S651.77 94,43 69.51 -15.63 39.57 33.01 1L.70 29.80 @.Be 180 327 PEAK _— Y —— —— ——
IOSTI876 65,48 10045 40,97 S0I1 3346 1L77 .86 0.9 180 327 PEAC L dBu/n /e d B w8 B B o deg
4 STB.95 78.44 119.86 4142 £3.05 33.45 1173 2.3 .09 189 327 PEAK 1 5745.00 186,88 ----o- --oo- .44 343 1LE B85 000 100 327 PEAK
gL 4BV
1225
105 1
875
70
AVG_54
52!
er_(__m_ﬂ_,ﬁ——‘..__J e
350 e
[p—
1.
Avg Blank
1000 2200. 3400. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG_54 3m 91200-1522 248328 HORIZONTAL
+ RB:1060.080kHz VB:2.010kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 5745.00 100,97 ------ ------ 85.53 33.49 11.80 29.85 .80 188 327 AVERAGE
TEL : 886-3-327-0868 Page Number :C2- 4 of 61
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wamonae. FCC RADIO TEST REPORT Report No. : FR4N0918E

Pol. Vertical Fundamental
Lot [BuVim) . Level (dBuVm)
PEAK BEEAL_T0-21] 140
1225 | 125
S :
105 / 105
875! 4
875
" o
gt [TV | S e S 4 LM EAK(UNI|
ZA.
-y 2 o
7 A + ! .
5! - sk "
Mo
350 . sl
17,
17
Peak 5600 5620, 5658, 5687, 5716, 5745
Frequency (MHz)
1000 2200. 3400. 4600, 5800. 7000
Site @ G3CHIG-HY Frequency (Hz)
Condition: PEAK BE(B4)_16-24 3m 91200-1522 248328 VERTICAL
+ RBW:1080.080kHZ VBW:3000.000kHz SWT:Auto Site + B3CHIG-HY
Condition: PEAK(UNIT) 3m 9128D-1522 248328 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + REW:1000.080kHz VBW:3000.000kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux  APos  TPos
Wiz dBuy/n dBulfn dB djuV ddfn oAb dB D om o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5629.29 56.84 68.20 -11.36 42.02 32.92 11.63 29.78 0.0 480 175 PEAK
2 5650.83 54.82 68.22 -14.20 39.12 33.00 1170 29.80 @.B2 489 175 PEAK _—— Y ——
IOSI5.57 7023 100.56 3,33 S5.87 343 IL77 .86 0.9 480 175 PEAC L dB/n B/ g g w8 & B o deg
4 57456 8230 12119 -38.89 66.91 33.45 1173 2.3 .09 480 175 PEAK 1574500 111,56 -o-oo- -oooe %6.12 3343 1L80 285 0.00 400 175 PEAKC
el (EBVm)
1225
105
875
70
AVG_54
52!
T
k1Y =T
350 =
1.
Avg Blank
1000 2200. 3400. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG 54 3m 91200-1522 248328 VERTICAL
+ RB:1060.080kHzZ VB:2.010kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 574500 104.65 ------ ------ 89.21 33.49 11.80 29.85 .80 488 175 AVERAGE
TEL : 886-3-327-0868 Page Number :C2-5 of 61
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wamonae. FCC RADIO TEST REPORT

Report No. : FR4NO918E

Pol. Horizontal Vertical
JLeredBuvin) qLereidBuvim)
1225 1225
1050 1050
815 875
EAK(UNI) EAK(UNI)
o0 L L[ L1 | ] 1 700l L[ L1 | ] [
B VG, 1 VG_54)
525 A ‘Wwwwmwm 525 ww% TR
s it
34 34
Peak 15 15
AVg 7000 9200. 11400, 1 15800. 18000 7000 9200. 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK(UNII) 3m 9128D-1522 240328 HORIZONTAL Condition: PEAK(UNII) 3m 9128D-1522 240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m B dBuV dB/m B B B m deg
1 11499.08 49.52 74.00 -24.48 58.95 38.98 16.73 65.73 @.59 169 62
2 11499.0@ 41.19 54.6@ -12.8] 50.62 38.98 16.73 65.73 @.59 169 62
3 17235.08 51.20 68.20 -17.80 55.53 38.44 21.62 64.42 @.63 - -

Mz dBuV/m dBuV/m  dB dBu/ dB/m B B B m deg
1 11490.08 54.57 74.08 -19.43 64.60 38.98 16.73 65.73 @.59 160 62 PEAK
2 11490.08 45.89 54.08 -8.20 55.23 38.98 16.73 65.73 @.59 169 62 AVERAGE
3 17235.08 50.51 68.20 -17.69 54.84 38.4 21.62 64.42 0.63 - -- PEAK

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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wamonae. FCC RADIO TEST REPORT

Report No. : FR4NO918E

Pol. Horizontal Vertical
! HLe\'el{cml\lnln) ! HLcwel{ﬂﬂll\nln)
1225 1225
B75 LTE]
100 700
14.47G AVG 54 ANG 54
525 525
~14.5G S N RS Y AP [ U A
350 350
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency {WHz) Frequency {MHz)
Site: 03CHIGHY Site: 03CHIGHY
Condition: AVG 54 3n 51260-1522 246328 HORTZONTAL Condition: AVG 54 3n 91260-1522 248328 VERTICAL
! HLe\'el{cml\lnln) ! HLcwel{ﬂﬂll\nln)
1225 1225
875 85
100 700
17.7G AVG 54 ANG 54
525 525
-~ s et R T
18G - A i =] . g rame
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency {MHz) Frequency (MHz)
Site: 03CHIGHY Site: 03CHIGHY
Condition: AVG 54 3n 51260-1522 246328 HORTZONTAL Condition: AVG 54 3n 91260-1522 248328 VERTICAL
TEL : 886-3-327-0868 Page Number :C2-7 of 61
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wamonae. FCC RADIO TEST REPORT Report No. : FR4N0918E

Pol. Horizontal Fundamental
Lot [BuVim) . Level (dBuVm)
PEAK_BE[EA]_T0-21] 140
1225 | 125
40E. —
" 105
875
875
0.
] 5 [TVt | S e | U LM EAK(UNI|
Lot ™
i il
% " ' 52, T ..»4«,») hgebanmhttue
vAnl Ak
4 . MMW"‘M"M
17
17
Peak 5600 5637, 5674, 5711, 5748, 5785
Frequency (MHz)
1000 2200. 3400. 4600, 5800. 7000
Site @ G3CHIG-HY Frequency (Hz)
Condition: PEAK BE(B4) 16-24 3m 91200-1522 248328 HORLZONTAL
+ RBW:1080.080kHZ VBW:3000.000kHz SWT:Auto Site + B3CHIG-HY
Condition: PEAK(UNII) 3m 9126D-1522 246328 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + REW:1000.080kHz VBW:3000.000kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux  APos  TPos
Wz dBuy/n dBulfn dB djuV dBfn oAb db D om o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5647.55 55.10 68.20 -13.10 40.21 32.99 11.70 29.80 0.0 10 327 PEAK
2 5650.32 5291 68.44 -15.53 38.01 33.00 1170 29.80 @.Be 180 327 PEAK _— Y —— —— ——
IS0 S77 10528 051 M4 3340 1176 .83 0.9 10 327 PEAC L dB/n B/ d B w8 B B o deg
4 570.87 5291 110.95 -56.84 37.53 33.44 1173 2.3 .09 189 327 PEAK 1 5765.00 107,88 ---oo- -ooo- 218 373 ILE B85 000 100 327 PEK
gL 4BV
1225
105
875
70
AVG_54
52, —
e e
- I
350 =
1.
Avg Blank
1000 2200. 3400. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG_54 3m 91200-1522 248328 HORIZONTAL
+ RB:1060.080kHz VB:2.010kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 5785.00 101.84 ------ ------ 85.34 3373 11.85 29.88 .80 188 327 AVERAGE
TEL : 886-3-327-0868 Page Number :C2- 8 of 61
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wamonae. FCC RADIO TEST REPORT Report No. : FR4N0918E

Pol. Horizontal Fundamental

o Level [gBuVim)

" ReAK BERA 1624
52 m%wh 1 2 e
5
1
Peak 5785 5818, 5851, 5884, 5917, 5950 Blank
Frequency (MHz)
Site 1 B3CH16-HY

Condition: PEAK_BE(B4)_16-24 3m 91200-1522 248328 HORIZONTAL
+ RBW:1080.000kHZ VBW:3000.008KkHZ SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m B 8 B om  deg
5854.47 55.63 112.82 -56.39 39.72 33.92 11.91 29.92 @.ee 18@ 327 PEAK
9873.77 54,39 105.54 -51.15 33.48 34.88 11.92 29.93 @.ee 18@ 327 PEAK
502476 54.68 68.38 -13.78 38.49 34,18 11.97 29.96 0.80 188 327 PEAK
5937.13 56.85 68.20 -12.15 39.93 34.18 11.93 29.96 @.88 188 327 PEAK

PN

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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wamonae. FCC RADIO TEST REPORT Report No. : FR4N0918E

Pol. Vertical Fundamental
Lot [BuVim) . Level (dBuVm)
PEAK_BE[EA]_T0-21] 140
1225 125
40E. — A
10! A/./ 105,
875
g 875
70, 1
' [TVt | S e | U LM EAK(UNI|
1 2 3 4
52,5 i i i
5! o e
it
0 . WWW
17,
17
Peak 5600 5637, 5674, 5711, 5788, 5785
Frequency (MHz)
1000 2200. 3400. 4600, 5800. 7000
Site @ G3CHIG-HY Frequency (Hz)
Condition: PEAK BE(B4)_16-24 3m 91200-1522 248328 VERTICAL
+ RBW:1080.080kHZ VBW:3000.000kHz SWT:Auto Site + B3CHIG-HY
Condition: PEAK(UNIT) 3m 9128D-1522 248328 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + REW:1000.080kHz VBW:3000.000kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- Linit Read  Ant Cable Preamp  Aux APos TPos
Wz dBuy/n dbulfn dB dbuV dBfn oAb B D on deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5632.01 54.76 68.20 -13.44 39.34 32.93 11.63 29.79 0.0 371 164 PEAK
2 5650.14 93.37 68.30 -14.93 38.47 33.00 1170 29.80 @.B 371 164 PEAK _— Y —— —— ——
IOS00.00 SA70 1052 0.5 2.37 40 1176 .83 0.9 371 16k PEC L dBw/n B/ d gV w8 B B o deg
457025 5482 11137 -56.55 0.4 33.44 1173 2.8 0.09 71 164 PEAK 1578500 109.79 ---oo- -ooo- .09 373 ILE B85 000 1164 PEK
gL 4BV
1225
105
875
70
AVG_54
52, =
e | E—
k1Y .
350 =
1.
Avg Blank
1000 2200. 3400. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG 54 3m 91200-1522 248328 VERTICAL
+ RB:1060.080kHzZ VB:2.010kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 5785.80 103.55 ------ ------ 87.85 3373 11.85 29.88 .80 371 164 AVERAGE
TEL : 886-3-327-0868 Page Number :C2- 10 of 61
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wamonae. FCC RADIO TEST REPORT Report No. : FR4N0918E

Pol. Vertical Fundamental

- Level (dBuVim)

. \\\

875 \‘~

. mww “FE BEBA) 1624
1 2 34

5 MWWMW R TR

17!

Peak 5785 5818, 5851, 5884, 5917, 5950 Blank
Frequency (MHz)
Site + B3CHIG-HY

Condition: PEAK_BE(B4)_16-24 3m 91200-1522 248328 VERTICAL
+ RBW:1080.000kHZ VBW:3000.008KkHZ SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m B 8 B om  deg
5854.30 55.07 112.40 -57.33 39.16 33.92 11.91 29.92 @.ee 371 164 PEAK
9873.77 55.59 105.54 -49.95 39.60 34.88 11.92 29.93 @.ee 371 164 PEAK
5024.76 55.18 68.38 -13.20 39.87 34.18 11.97 29.96 @.80 371 164 PEAK
5928.88 55.77 68.20 -12.43 39.66 34.18 11.97 29.96 @.88 371 164 PEAK

PN

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number :C2- 11 of 61



wamonae. FCC RADIO TEST REPORT Report No. : FR4N0918E

Pol. Horizontal Vertical
1 HL&\'&I{IIB«VJIH) 1 HLtz'vel(dBll\mn)
1225 1225
1050 1050
1054
o75 85
EAK(UNI)
L LN ] | — EAK(UI’@ 700 LI LMl ] [T [
! A
525 i mf:;w 55 o " R L S P
v N N " At ekt I P Mg shiga
kLYl 35"“
Peak 15
175
Avg
7000 9200. 11400. 13600. 15800. 18000
7000 9200, 11400, 13600 15800 13000 Frequency (WHz)
Frequency (MHz)
) Site : @3CHIG-HY
site ¢ GCHIGHY Condition: PEAK(UNII) 3n 9128D-1522 240328 VERTICAL
Condition: PEAK(UNLI) 3m 91280-1522 249328 HORIZONTAL
L Linit Read  Ant Cable Preamp  Aux APos  TPos
Linit Read  Ant Cable Preamp Aux APos Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor  Loss Factor Factor Remark
- MHz dBuV/m dBuV/m  dB B/ dB/m A8 0B B om  deg
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg 1 11576.09 56.42 74.00 -17.58 66.21 38.58 16.80 6575 @.58 180 64 PEAK
1 11570.00 47.91 74.60 -26.89 57.70 38.58 16.80 65.75 0.5 .- -- PEAK 2 11570.00 45.48 54.08 -B.52 55.77 3B.58 16.80 65.75 0.58 100 G4 AVERAGE
2 1735500 50.07 68.20 -18.13 5378 3B.61 2117 G401 BB .- -- PEAC 31735500 49.59 66.20 -18.61 53.30 3B.61 2117 G401 BB .- -- PEAK
TEL : 886-3-327-0868 Page Number :C2- 12 of 61
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wamonae. FCC RADIO TEST REPORT

Report No. : FR4NO918E

Pol. Horizontal Vertical
! HLe\'el{cml\lnln) ! HLcwel{ﬂﬂll\nln)
1225 1225
B75 LTE]
100 700
14.47G AVG 54 ANG 54
525 525
~14.5G P s bt e
350 350
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency {WHz) Frequency {MHz)
Site: 03CHIGHY Site: 03CHIGHY
Condition: AVG 54 3n 51260-1522 246328 HORTZONTAL Condition: AVG 54 3n 91260-1522 248328 VERTICAL
! HLe\'el{cml\lnln) ! HLcwel{ﬂﬂll\nln)
1225 1225
875 85
100 700
17.7G AVG 54 ANG 54
525 525
ki A st s
~18G A AR Manaad o T I~
350 350
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency {WHz) Frequency (MHz)
Site: 03CHIGHY Site: 03CHIGHY
Condition: AVG 54 3n 51260-1522 246328 HORTZONTAL Condition: AVG 54 3n 91260-1522 248328 VERTICAL
TEL : 886-3-327-0868 Page Number :C2- 13 of 61
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wamonae. FCC RADIO TEST REPORT Report No. : FR4N0918E

Pol. Horizontal Fundamental
- Level (dBuVim) gL 4BV
1225 k 125
105 W 105
875
" e o5
" PENK BE[BA 1021
g 4 [TVt | S e | U LM EAK(UNI|
52 VR M g ot Fobeed btk M,m‘
I T
52. "
38, igtrnc e
350 P
B0
17
17
Peak 5625 5850, 5875, 5400 925, 5650
Frequency (MHz)
1000 2200. 3400. 4600, 5800. 7000
Site @ G3CHIG-HY Frequency (Hz)
Condition: PEAK BE(B4) 16-24 3m 91200-1522 248328 HORLZONTAL
+ RBW:1080.080kHZ VBW:3000.000kHz SWT:Auto Site + B3CHIG-HY
Condition: PEAK(UNII) 3m 9126D-1522 246328 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + REW:1000.080kHz VBW:3000.000kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux  APos  TPos
Wiz dBuy/m dbul/n dB djuV ddfn oAb db D om deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5855.80 63.49 110.80 -47.31 47.58 33.92 11.91 29.92 0.0 10 331 PEAK
2 5855.88 66.25 110.55 -44,30 50.34 33.92 11.91 29.92 @.Be 189 331 PEAK _— Y —— —— ——
35500 .60 680 1.5 .58 3.9 1.7 2,95 0.09 180 3L PEAC LB /e d B w8 B o deg
4 5939.58 57.05 68.28 -1L15 40.93 3418 1133 20.95 .09 189 331 PEAK 1 582500 187,61 ---oo- -oooe 176 385 ILE 1550 000 10 BLPEK
gL 4BV
1225
105. t
875
70
AVG_54
L ——— |
I,
:5“‘ _"__,,,—-—';—r"'"_ﬁ
p—
1.
Avg Blank
1000 2200. 3400. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG_54 3m 91200-1522 248328 HORIZONTAL
+ RB:1060.080kHz VB:2.010kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 5825.00 100.78 ------ ------ 84.95 33.85 11.88 29.99 .80 188 331 AVERAGE
TEL : 886-3-327-0868 Page Number :C2- 14 of 61
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wamonae. FCC RADIO TEST REPORT Report No. : FR4N0918E

Pol. Vertical Fundamental
- Level (dBuVim) gL 4BV
1225 k 125
10505
10! 105,
875 4
va e o5
m 2 pEAK e 124
hal J ] [TVt | S e S | U LM EAK(UNI|
521 Sttt d A .
71 " b
s - mem oyt i
17,
17
Peak 5625 5850, 5875, 5900, 025, 5650
Frequency (MHz)
1000 2200. 3400. 4600, 5800. 7000
Site @ G3CHIG-HY Frequency (Hz)
Condition: PEAK_BE(B4)_16-24 3m 9120D-1522 240328 VERTICAL
+ RBW:1080.080kHZ VBW:3000.000kHz SWT:Auto Site + B3CHIG-HY
Condition: PEAK(UNIT) 3m 9128D-1522 248328 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + REW:1000.080kHz VBW:3000.000kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux  APos  TPos
Wiz dBu/n dbulfn dB - djuV ddfn oAb b D om o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5854.13 72.57 112.79 -40.22 56.66 33.92 11.91 29.92 0.08 389 174 PEAK
2 5858.38 70.31 109.85 -39.54 54.39 33.93 1191 29.92 @.8e 389 174 PEAK _—
IS4 B30 687518 21 M0 1L 2.9 .09 38 174 PEC L dB/n B/ d g w8 B B o deg
4 5937.08 5618 68.28 -12.1 39.95 3410 1133 20.95 .09 389 174 PEAK 1 5825.00 109.98 ---oo- --oo- 15 385 ILEB 1550 000 38 14 PEK
gL 4BV
1225
105
875
70
AVG_54)
L ——— |
e [
350 P
p—
1.
Avg Blank
1000 2200. 3400. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG 54 3m 91200-1522 248328 VERTICAL
+ RB:1060.080kHzZ VB:2.010kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 5825.00 184.76 ------ ------ 88.93 33.85 11.88 29.90 .80 389 174 AVERAGE
TEL : 886-3-327-0868 Page Number :C2- 15 of 61
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wamonae. FCC RADIO TEST REPORT Report No. : FR4N0918E

Pol. Horizontal Vertical
JLeredBuvin) qLereidBuvim)
1225 1225
1050 1050
815 875
EAK(UNI) EAKIUNI)
o0 L L[ L1 | ] 1 700l L[ L1 | ] [
.,W W A T R uw - - . I Y
34 34
Peak 15 15
AVg 7000 9200. 11400, 1 15800. 18000 7000 9200, 1400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK(UNII) 3m 9128D-1522 240328 HORIZONTAL Condition: PEAK(UNII) 3m 9128D-1522 240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B dBuV dB/m B B B m deg Mz dBuV/m dBuV/m  dB dBu/ dB/m B B B m deg
1 11650.08 48.15 74.00 -25.85 58.19 38.30 16.87 65.78 @.57 102 78 PEAK 1 11650.08 50.69 74.08 -23.31 66.73 38.38 16.87 65.78 @.57 168 81 PEAK
2 11650.0@ 37.63 54.0@ -16.37 47.67 38.38 16.87 65.78 @.57 102 78 AVERAGE 2 11650.08 41,92 54.08 -12.08 51.96 38.38 16.87 65.78 @.57 169 81 AVERAGE
3 17475.08 51.33 68.20 -16.87 54,38 38.80 21.33 63.80 .62 - -- PEAK 3 17475.08 52.80 68.20 -16.20 55.65 38.80 21.33 63.80 @.62 - -- PEAK
TEL : 886-3-327-0868 Page Number :C2- 16 of 61

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4NO918E

Pol. Horizontal Vertical
m[&\'ﬂ{ﬂﬂl“ﬂ) 14‘“|Lml{|il)||\llln)
1225 1225
b5 875
100 00
14.47G AVG_54 AVG_54
515 515
~14.5G — — L N P
350 350
Av
9 115 175
141 14476, 14482 14488, 149, 14500 1470 14478, 14482, 14488, 1440, 14500
Frequency {WHz) Frequency {MHz)
Site : B3CHLG-HY Site o 3(HIG-HY
Condition: AVG 54 3n 91260-1522 240328 HORTZONTAL (ondition: AVG_54 3n 91260-1522 240328 VERTICAL
m[&\'ﬂ{ﬂﬂl“ﬂ) 14‘“|Lml{|il)||\llln)
1225 1225
b5 15
100 00
17.7G AVG_54 AVG_54
515 515
~18G . B " e T i
Av
9 115 175
17700 17760, 17820, 17880, 17940, 18000 17700 17760, 17820, 17880. 17940, 18000
Frequency {MHz) Frequency (MHz)
Site : B3CHLG-HY Site o 3(HIG-HY
Condition: AVG 54 3n 91260-1522 240328 HORTZONTAL (ondition: AVG_54 3n 91260-1522 240328 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number :C2- 17 of 61



wamonae. FCC RADIO TEST REPORT Report No. : FR4N0918E

Pol. Horizontal Fundamental
Lot [BuVim) . Level (dBuVm)
PEAK BEEAL_T0-21] 140,
1225 7 125
105 /WV 1 !
875
875
3
0.
700 T Ml LT 1] 1M EAK(UNI)
! \ 2 . et M
52 dyfas " sl
52 I i
W
340 ettt A
- e
17
17
Peak 5600 5620, 5658, 5687, 5716, 5745
Frequency (MHz)
1000 2200. 3400. 4600, 5800. 7000
Site @ G3CHIG-HY Frequency (Hz)
Condition: PEAK BE(B4) 16-24 3m 91200-1522 248328 HORLZONTAL
+ RBW:1080.080kHZ VBW:3000.000kHz SWT:Auto Site + B3CHIG-HY
Condition: PEAK(UNII) 3m 9126D-1522 246328 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux  APos  TPos
Wiz dBuy/n dBulfn dB djuV dBfn oAb dB D om o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5606.38 55.32 68.20 -12.83 40.60 32.33 11.66 29.77 0.0 180 327 PEAK
2 5650.46 54,34 68.54 -14.20 39.44 33.00 1170 29.80 @.B2 180 327 PEAK _— Y —— —— ——
IOSI9.6 7247 1070 3.3 .09 346 173 .86 0.9 180 327 PEAC L dBW/n B/ d g w8 B B o deg
4 SPLI 750211391 .73 59.74 3344 1173 2.3 0.9 189 327 PEAK 1574500 185,78 ---oo- -ooo- .34 343 1LE B85 000 100 327 PEK
gL 4BV
1225
105
875
70
AVG_54
52!
d._.._“f_'_,—--v—'—w—ﬂ"—*—ﬂ"‘/ e N
350 e
—
1.
Avg Blank
1000 2200. 3400. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG_54 3m 91200-1522 248328 HORIZONTAL
+ RB:1060.080kHz VB:2.010kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 5745.00 99.67 ------ ------ 84,23 33.49 11.80 29.85 .80 188 327 AVERAGE
TEL : 886-3-327-0868 Page Number :C2- 18 of 61

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR4N0918E

Pol. Vertical Fundamental
. oLevel (dBuvim) 4oLevel [BuVim)
FEAR_BEBA_T0 27 140
1225 ‘ 125
f/ " 1
& 34 a74)
0,
TN MU L] 1 il EAK(UNI)|
| 2 o0 UT T JTLLT U L]
52 5hbapsqnariporst ‘ T il T
52. p h "‘!IM ‘
350 M,.AW»,N“N L
30 il
1.
17!
Peak 5600 5629, 5658, 5687, 5716, 5745
Frequency (MHz)
1000 20, 3400, 4600, 5800, 7000
Site @ B3CHIG-HY Frequency (MHz)

Condition: PEAK_BE(B4)_16-24 3m 91200-1522 248328 VERTICAL

+ RBW:1080.000kHZ VBW:3000.008KkHZ SWT:Auto Site + B3CHIG-HY

Condition: PEAK(UNII) 3m 9128D-1522 246328 VERTICAL

Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BAAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux  APos  TPos
Wz dBuy/n dBulfn dB djuV dBfm oAb dB D om o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 560189 56.14 68.20 -12.06 41.45 3281 11.65 20.77 0.08 378 176 PEAK
2 S653.04 57.38 JL3 41375 4244 33.03 1171 29.80 0.88 378 176 PEAK _—
IOS719.3 7808 1061383 6288 3346 1173 .84 0.9 378 176 PEC L dBu/n /e d5 g w8 B B o deg
4 SIS 790511424 -35.09 63.77 3340 1173 .84 0.69 37 176 PEAK 1 5743.00 109.40 --o-on -ooooe 91.96 3343 1LE0 10.55 0.00 378 176 PEAC
Lol BuVin)
1225
105 1
10
875
70
AVG_54
52!
[E————
Jﬁ__ﬁ,_,__«——-«-f’
k1Y .
350 =
1.
Avg Blank
1000 2200. 3400. 4600, 5800. 7000
Frequency (MHz)

Site + B3CHIG-HY
Condition: AVG 54 3m 91200-1522 248328 VERTICAL
+ RB:1060.080kHzZ VB:2.010kHz SKT:Auto

Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark

1 5745.80 182,78 ------ ------ §7.34 33.49 11.80 29.85 0.80 378 176 AVERAGE

TEL : 886-3-327-0868

Page Number :C2- 19 of 61
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4NO918E

Pol. Horizontal Vertical
JLeredBuvin) qLereidBuvim)
1225 1225
1050 1050
815 875
EAK(UNI) EAKIUNI)
o0 L L[ L1 | ] 1 700l L[ L1 | ] [
, 654 ! V654
525 o o 525 PR e
| bbbt ————— P R S sy
34 30
Peak 15 15
AVg 7000 9200. 11400, 1 15800. 18000 7000 9200. 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK(UNII) 3m 9128D-1522 240328 HORIZONTAL Condition: PEAK(UNII) 3m 9128D-1522 240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B dBuV dB/m B B B m deg Mz dBuV/m dBuV/m  dB dBu/ dB/m B B B m deg
1 11498.08 49.86 74.00 -24.94 58.49 38.98 16.73 65.73 @.59 168 61 PEAK 1 11490.08 54.82 74.08 -19.98 63.45 38.98 16.73 65.73 @.59 168 63 PEAK
2 11499.08 46,95 54.6@ -13.85 50,38 38.98 16.73 65.73 @.59 169 61 AVERAGE 2 11490.08 45.34 54.08 -8.66 54.77 38.98 16.73 65.73 @.59 169 63 AVERAGE
3 17235.08 51.38 68.20 -16.82 55.71 38.44 21.62 64.42 @.63 - -- PEAK 3 17235.08 51.50 68.20 -16.7@ 55.83 38.44 21.62 64.42 @.63 - -- PEAK
TEL : 886-3-327-0868 Page Number :C2- 20 of 61

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4NO918E

Pol. Horizontal Vertical
! HLe\'el{cml\lnln) ! HLcwel{ﬂﬂll\nln)
1225 1225
B75 LTE]
100 700
14.47G AVG 54 ANG 54
525 525
~14.5G VNSO A S Uy AP SO S I SR RN SNV AUV AP
350 350
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency {WHz) Frequency {MHz)
Site: 03CHIGHY Site: 03CHIGHY
Condition: AVG 54 3n 51260-1522 246328 HORTZONTAL Condition: AVG 54 3n 91260-1522 248328 VERTICAL
! HLe\'el{cml\lnln) ! HLcwel{ﬂﬂll\nln)
1225 1225
875 85
100 700
17.7G AVG 54 ANG 54
525 525
~18G w0 N T ST S S i (S N SUPSUUR SN R ]
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency {MHz) Frequency (MHz)
Site: 03CHIGHY Site: 03CHIGHY
Condition: AVG 54 3n 51260-1522 246328 HORTZONTAL Condition: AVG 54 3n 91260-1522 248328 VERTICAL
TEL : 886-3-327-0868 Page Number :C2- 21 of 61

FAX: 886-3-327-0855




wamonae. FCC RADIO TEST REPORT Report No. : FR4N0918E

Pol. Horizontal Fundamental
Lot [BuVim) . Level (dBuVm)
PEAK BEEAL_T0-21] 140
1225 /‘ 125
- I !
\ A
875
875
, 3.4
[TV | S e S 4 LM EAK(UNI|
52|k 1.. o " : b A i
71 | Lk il [t gl
Ry
380 i
- A
17,
17
Peak 5600 5620, 5658, 5687, 5716, 5745
Frequency (MHz)
1000 2200. 3400. 4600, 5800. 7000
Site @ G3CHIG-HY Frequency (Hz)
Condition: PEAK BE(B4) 16-24 3m 91200-1522 248328 HORLZONTAL
+ RBW:1080.080kHZ VBW:3000.000kHz SWT:Auto Site + B3CHIG-HY
Condition: PEAK(UNII) 3m 9126D-1522 246328 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux  APos  TPos
Mz dBuy/n dBulfndB djuV dBfn oAb dB D om o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5610.88 54.19 68.20 -14.01 39.46 32.30 11.66 29.77 0.0 141 347 PEAK
2 651,91 95.15 69.62 -14.47 40.23 33.62 1L.70 29.80 @.B@ 141 347 PEAK _— Y —— —— ——
TOSIBAE 66,09 1020 3,30 SLE2 3nAS 177 .84 0.9 14 347 PEC L dB/n B/ d GV B B B B o deg
4 ST0.96 69.26 117.55 4.3 53.87 33.45 1173 2.3 .09 141 347 PEAK 1574500 109.36 ---oo- --oo- .35 B47 IL7 BB 000 WD R7PEK
gL 4BV
1225
105 ;
875
70
AVG_54
52! R ——
k1Y il T
Rt —
1.
Avg Blank
1000 2200. 3400. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG_54 3m 91200-1522 248328 HORIZONTAL
+ RB:1060.080kHz VB:.680kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 5745.00 105.66 ------ ------ 99.25 33.47 1179 19.85 @.08 141 347 AVERAGE
TEL : 886-3-327-0868 Page Number :C2- 22 of 61

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR4N0918E

Pol. Vertical Fundamental
Lot [BuVim) . Level (dBuVm)
PEAK BEEAL_T0-21] 140
1225 /‘ 125 .
105 ﬁw. 105
a75 |
4 LIE
0.
' [TVt | S e S | U LM EAK(UNI|
52 1\ A i . 2 il v An et
53 bl M iduag
® MWW i
IEWW
17,
E
Peak 5600 5620, 5658, 5687, 5716, 5745
Frequency (MHz)
1000 2200, 3400. 4600, 5800. 7000
Site @ G3CHIG-HY Frequency (Hz)
Condition: PEAK BE(B4)_16-24 3m 91200-1522 248328 VERTICAL
+ RBW:1080.080kHZ VBW:3000.000kHz SWT:Auto Site + B3CHIG-HY
Condition: PEAK(UNIT) 3m 9128D-1522 248328 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + REW:1000.080kHz VBW:3000.000kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux  APos  TPos
Wi dBui/n dbulfn dB dbuV dBfn oAb dB D om deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5604.35 54.49 68.20 -13.71 39.79 32.82 11.65 29.77 0.0 480 177 PEAK
2 5650.46 93.46 68.54 -15.88 38.56 33.00 1170 29.80 @.B2 480 177 PEAK _—— Y ——
TOSTIEIS 68,28 10072 -4LA4 52,92 3343 ILT7 .86 0.09 480 177 PEAC LB/ B/ d g B B B B o deg
4 ST T5.02 11206 37014 59.74 3344 1173 2.3 0.09 480 177 PEAK 1574500 114,91 -o-mon -ooeme 850 B47 IL7 B8 000 40 177 PEK
gL 4BV
1225
1
105
815
70
AVG_54
52!
L
L
k1Y H_’_,'___'__—’
D
E
Avg Blank
1000 2200, 3400. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG 54 3m 91200-1522 248328 VERTICAL
+ RB:1060.080kHz VB:.680kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 574500 109.18 ------ ------ 93.75 33.48 11.80 29.85 0.08 400 177 AVERAGE
TEL : 886-3-327-0868 Page Number :C2- 23 of 61

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR4N0918E

Pol. Horizontal Fundamental
Lot [BuVim) . Level (dBuVm)
PEAK BEEAL_T0-21] 140
1225 /‘ 125
40E. T I 1
10! /w\w 105
875
875
0.
J“W [TV | S e S 4 LM EAK(UNI|
52 5 N A,ﬂ . haw NMMW B
5! A st et A
N i ot etk
3B
17
17
Peak 5600 5620, 5658, 5687, 5716, 5745
Frequency (MHz)
1000 2200. 3400. 4600, 5800. 7000
Site @ G3CHIG-HY Frequency (Hz)
Condition: PEAK BE(B4) 16-24 3m 91200-1522 248328 HORLZONTAL
+ RBW:1080.080kHZ VBW:3000.000kHz SWT:Auto Site + B3CHIG-HY
Condition: PEAK(UNII) 3m 9126D-1522 246328 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux  APos  TPos
Wz dBui/n dBulfn dB dbuV B/ dB db D om deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5649.59 54.69 68.20 -13.51 39.79 33.00 11.70 29.80 0.0 10 120 PEAK
2 5650.90 54.95 68.87 -13.92 40.04 33.01 1170 29.80 @.B2 180 120 PEAK _— Y —— —— ——
IS8T G410 11037 4518 83.82 3346 1L77 .86 0.9 180 120 PEAC L dBW/n /e d R w8 B B o deg
4 STB.79 6245 112.53 -50.14 47.07 3344 1173 2.3 .09 180 120 PEAK 1574500 107,81 -o-mos -oome 9240 347 ILT BB 000 100 120 PEAKC
gL 4BV
1225
105 1
875
70
AVG_54
e |
=
k1Y =
et p——
1.
Avg Blank
1000 2200. 3400. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG_54 3m 91200-1522 248328 HORIZONTAL
+ RB:1060.080kHzZ VBI:2.750kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 574500 101,18 ------ ------ 85.75 33.43 11.80 29.85 .80 188 120 AVERAGE
TEL : 886-3-327-0868 Page Number :C2- 24 of 61

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR4N0918E

Pol. Vertical Fundamental
Lot [BuVim) . Level (dBuVm)
PEAK BEEAL_T0-21] 140
1225 /‘ 125
1
15, el I
10! )j 'w' 105,
a75 |
4 81
0.
] [TV | S e S 4 LM EAK(UNI|
2
o el M. ) Mhomeditinl T W8 ¢
52504 i i 52 ol | Ut
WAL
30 e
- TR
17,
17
Peak 5600 5620, 5658, 5607, 5716, 5745
Frequency (MHz)
1000 2200. 3400. 4600, 5800. 7000
Site @ G3CHIG-HY Frequency (Hz)
Condition: PEAK BE(B4)_16-24 3m 91200-1522 248328 VERTICAL
+ RBW:1080.080kHZ VBW:3000.000kHz SWT:Auto Site + B3CHIG-HY
Condition: PEAK(UNIT) 3m 9128D-1522 248328 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + REW:1000.080kHz VBW:3000.000kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux  APos  TPos
Wiz dBuV/n dBulfn dB dBuV dBfm oAb B D on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5626.97 54.83 68.20 -13.37 40.02 32.91 11.63 29.78 0.0 376 169 PEAK
2 5650.32 92.85 68.43 -15.58 37.95 33.00 1170 29.80 @.B2 376 169 PEAK _— Y —— —— ——
IOS9.77 6005 1074 -40.79 5457 46 173 .86 0.9 376 160 PEAC LB/ /e d g w8 B B o deg
4 ST T5.02 11206 37014 5974 3344 1173 2.3 .09 376 169 PEAK 1574500 112,86 -o-mos -oome 9705 348 1L8 285 000 376 163 PEAKC
gL 4BV
1225
1
105
875
70
AVG_54
o e —"
k1Y =] ]
I ——
1.
Avg Blank
1000 2200. 3400. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG 54 3m 91200-1522 248328 VERTICAL
+ RB:1060.080kHzZ VBI:2.750kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 5745.00 106.70 ------ ------ 91.27 33.48 11.80 29.85 @.88 376 169 AVERAGE
TEL : 886-3-327-0868 Page Number :C2- 25 of 61

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR4N0918E

Pol. Horizontal Fundamental
Lot [BuVim) . Level (dBuVm)
PEAK BEEAL_T0-21] 140
1225 /‘ 125
40E. T A 1
- i 105,
87. A a5
0. y
700 T Ml LT 1] 1M EAK(UNI)
) L 00— e ] 8] 1]
52 5hb Pty el
52 " —
gt
38,
- . [P e isablas
17
17
Peak 5600 5620, 5658, 5687, 5716, 5745
Frequency (MHz)
1000 2200. 3400. 4600, 5800. 7000
Site @ G3CHIG-HY Frequency (Hz)
Condition: PEAK BE(B4) 16-24 3m 91200-1522 248328 HORLZONTAL
+ RBW:1080.080kHZ VBW:3000.000kHz SWT:Auto Site + B3CHIG-HY
Condition: PEAK(UNII) 3m 9126D-1522 246328 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux  APos  TPos
Wz dBuV/n dBulfn dB djuV dBfn oAb B D om o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5629.58 54.91 68.20 -13.29 40.10 32.92 11.63 29.79 0.09 180 332 PEAK
2 5650.90 54.23 68.87 -14.64 39.32 33.01 1170 29.80 @.B2 180 332 PEAK _— Y —— —— ——
IS990 6475 1078 45,03 .37 3346 173 .86 0.9 10 332 PEAC L dB/n B/ d5 GV w8 B B o deg
4 S0 6370 11127 -2.57 5332 3344 1173 2.3 .09 189 332 PEAK 1574500 188,70 ----o- ---o- B.07 H48 1LE B85 000 100 BIPEK
gL 4BV
1225
105 1
875
70
AVG_54
52! R —
) P,
350
1.
Avg Blank
1000 2200. 3400. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG_54 3m 91200-1522 248328 HORIZONTAL
+ RB:1060.080kHz VB:0.820kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 5745.00 101.83 ------ ------ 85.60 33.43 11.80 29.85 .80 188 332 AVERAGE
TEL : 886-3-327-0868 Page Number :C2- 26 of 61

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR4N0918E

Pol. Vertical Fundamental
Lot [BuVim) . Level (dBuVm)
PEAK BEEAL_T0-21] 140
1225 /‘ 125
105 T A !
10! X 105,
a75 a s
4 £
0.
700 T Ml LT 1] 1M EAK(UNI)
52 B A | 2 . JMM
i o 52. " ) " 1l‘\'|.ﬁ|l
bl
3.0 bbby
- P——
17,
17
Peak 5600 5620, 5658, 5687, 5716, 5745
Frequency (MHz)
1000 2200. 3400. 4600, 5800. 7000
Site @ G3CHIG-HY Frequency (Hz)
Condition: PEAK BE(B4)_16-24 3m 91200-1522 248328 VERTICAL
+ RBW:1080.080kHZ VBW:3000.000kHz SWT:Auto Site + B3CHIG-HY
Condition: PEAK(UNIT) 3m 9128D-1522 248328 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BAAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux  APos  TPos
Wi dBuy/n dBulfn dB djuV dBfn oAb B D on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5638.86 55.32 68.20 -12.83 40.46 32.95 11.69 29.79 0.0 391 171 PEAK
2 5650.17 93.98 68.33 -14.35 39.08 33.00 1170 29.80 @.B 391 171 PEAK _— Y —— —— ——
IS990 7403 1078 35,65 5875 4G ILTS .86 0.9 30 170 PEAC L dB/n B/ d5 GV w8 B B o deg
4 STB.64 745011206 -37.76 59.12 3344 1173 2.3 .09 391 171 PEAK 1574500 109,22 -o-oo- -oooe .79 .48 1LE B85 000 B ILPEK
gL 4BV
1225
105 1
875
70
AVG_54
i r—]
) L i [l
B/
1.
Avg Blank
1000 2200. 3400. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG 54 3m 91200-1522 248328 VERTICAL
+ RB:1060.080kHz VBI:0.820kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 574500 102,12 ------ ------ 86.69 33.43 11.80 29.85 .80 391 171 AVERAGE
TEL : 886-3-327-0868 Page Number :C2- 27 of 61
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wamonae. FCC RADIO TEST REPORT Report No. : FR4N0918E

Pol. Horizontal Fundamental
Lot [BuVim) . Level (dBuVm)
PEAK_BE[EA]_T0-21] 140
1225 | 125
40E. —
10! W 105
875
Mhn 875
0.
" L | N e T N EAKIN)
52 B b 2 il M At
5! . vt
o 1: MWWWW )
17
17
Peak 5600 5637, 5674, 5711, 5788, 5785
Frequency (MHz)
1000 2200. 3400. 4600, 5800. 7000
Site @ G3CHIG-HY Frequency (Hz)
Condition: PEAK BE(B4) 16-24 3m 91200-1522 248328 HORLZONTAL
+ RBW:1080.080kHZ VBW:3000.000kHz SWT:Auto Site + B3CHIG-HY
Condition: PEAK(UNII) 3m 9126D-1522 246328 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + REW:1000.080kHz VBW:3000.000kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux  APos  TPos
Mz dBui/n dBulfn dB djuV dBfn oAb B D om o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5637.37 95.46 68.20 -12.74 40.51 32.95 11.69 29.79 0.0 10 328 PEAK
2 5650.14 93.23 68.30 -15.@7 38.33 33.00 1170 29.80 @.B2 180 328 PEAK _—— Y ——
IOS0020 5405 105,54 5L .82 3340 1176 .83 0.9 10 328 PEAC L dBW/n /e d B w8 B B o deg
4 57825 5279 11137 -58.5 .41 3344 1173 2.3 .09 189 325 PEAK 1576500 185.96 ----o- --oo- .30 3.6 1.8 .87 000 100 328 PEK
gL 4BV
1225
105
875
70
AVG_54
52!
(R e
_“_;—/_"’—W_H_Fﬁ‘_
k1Y —M"“_W/_”_w
L —
1.
Avg Blank
1000 2200. 3400. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG_54 3m 91200-1522 248328 HORIZONTAL
+ RB:1060.080kHz VB:2.010kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 5785.080 99.64 ------ ------ 83.95 33.69 11.84 29.87 .80 188 328 AVERAGE
TEL : 886-3-327-0868 Page Number : C2- 28 of 61
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wamonae. FCC RADIO TEST REPORT Report No. : FR4N0918E

Pol. Horizontal Fundamental

o Level [gBuVim)

n W CREABE 1624
i

17
Peak 5785 5818, 551, 5884, 517, 5650 Blank
Frequency (MHz)

Site + B3CHI6-HY

Condition: PEAK_BE(B4)_16-24 3m 91200-1522 248328 HORIZONTAL
+ RBW:1080.000kHZ VBW:3000.008KkHZ SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Facter Remark

PHz dBuV/m dBuv/m  dB dBuv dB/m B 8 B om  deg
5854.80 55.8L 111.27 -36.26 39.18 33.92 11.91 29.92 0.8 180 325 PEAK
5874.93 55.66 1@5.22 -49.%6 39.67 34.08 11.92 29.93 @.0@ 189 325 PEAK
502459 54.92 68.50 -13.58 38.81 34.18 11.97 29.96 @.80 180 328 PEAK
5944.23 56.84 68.28 -12.16 39.93 34.18 11.98 29.97 @.88 18 328 PEAK

PN

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Vertical Fundamental
Lot [BuVim) . Level (dBuVm)
PEAK_BE[EA]_T0-21] 140
1225 125
40E. —
" 105
87. o a5
0 o
700 T M LT 1] 1M EAK(UNI)
S USRI L S U P R U o
52!
e "
350 . e
17,
17
Peak 5600 5637, 5674, 5711, 5788, 5785
Frequency (MHz)
1000 2200. 3400. 4600, 5800. 7000
Site @ G3CHIG-HY Frequency (Hz)
Condition: PEAK BE(B4)_16-24 3m 91200-1522 248328 VERTICAL
+ RBW:1080.080kHZ VBW:3000.000kHz SWT:Auto Site + B3CHIG-HY
Condition: PEAK(UNIT) 3m 9128D-1522 248328 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + REW:1000.080kHz VBW:3000.000kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux  APos  TPos
Wi dBuy/n dBulfn dB djuV dBfn oAb B D om o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5638.85 96.15 68.20 -12.85 41.29 32.95 11.69 29.79 0.08 393 174 PEAK
2 5651.86 5433 68.99 -14.61 39.47 33.01 1170 29.80 @.B@ 393 174 PEAK _— Y —— —— ——
IOSL75 404 105,60 5075 .61 3340 1176 20.83 0.9 303 174 PEAC L dBn /e d BV w8 B B o deg
4 570.87 54.11110.95 -56.8 3573 33.44 1173 2.3 .09 393 174 PEAK 1576500 109,51 ---oo- -ooo- 8L 373 ILE B8 000 3 14 PEK
gL 4BV
1225
105
875
70
AVG_54
52, ——
w_,.r‘-‘w—’""""‘"‘_’u-ﬂ_ﬁ \—uw—v—"“
350 i
pe—
1.
Avg Blank
1000 2200. 3400. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG 54 3m 91200-1522 248328 VERTICAL
+ RB:1060.080kHzZ VB:2.010kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 5785.80 103.55 ------ ------ 87.85 3373 11.85 29.88 .80 393 174 AVERAGE
TEL : 886-3-327-0868 Page Number : C2- 30 of 61
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Pol. Vertical Fundamental

o Level [gBuVim)

10601t \\
o h

" ' ReAK BERA 1624
51. LTS 1 2 arh I h 3 l A
5
1
Peak 5785 5818, 5851, 5884, 5917, 5950 Blank
Frequency (MHz)
Site 1 B3CH16-HY

Condition: PEAK_BE(B4)_16-24 3m 91200-1522 248328 VERTICAL
+ RBW:1080.000kHZ VBW:3000.008KkHZ SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m B 8 B om  deg
5854.80 55.10 111.27 -56.17 39.19 33.92 11.91 29.92 @.ee 393 174 PEAK
5874.18 54.90 105.45 -58.55 33.91 34.88 11.92 29.93 @.ee 393 174 PEAK
5024.43 56.88 68.62 -11.82 40.69 34.18 11.97 29.96 0.80 393 174 PEAK
5934.88 56.31 68.20 -11.89 48.20 34.18 11.97 29.96 @.88 393 174 PEAK

PN

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
1 4ﬂLe\'eI{IIB!l\mn) 1 4ﬂLtweI{llBll\mn)
1225 1225
875 85
EAK(UNI) EAK(UNI)
700 L L1 | ] [ 700 LA L1 | ] [
A A6
52 . bt oo 515 T MM%
R R al atabond Ly bty
IIHI 380!
Peak
115 115
Avg
000 9200, 11400, 1 15800, 18000 000 200, 400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK(UNII) 3m 9128D-1522 240328 HORIZONTAL Condition: PEAK(UNII) 3m 9128D-1522 240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 11578.08 47.43 74.00 -26.57 57.22 38.58 16.80 65.75 0.58 - -- PEAK 1 11570.08 52.12 74.0@ -20.88 61.91 38.58 16.80 65.75 @.58 - -- PEAK
2 17355.08 49.75 68.20 -18.45 53.46 38.61 21.17 64.11 0.62 - -- PEAK 1 17355.08 49.66 68.20 -18.54 53.37 38.61 21.17 64.11 @.62 - -- PEAK
TEL : 886-3-327-0868 Page Number :C2- 32 of 61
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4NO918E

Pol. Horizontal Vertical
! HLe\'el{cml\lnln) ! HLcwel{ﬂﬂll\nln)
1225 1225
B75 LTE]
100 700
14.47G AVG 54 ANG 54
525 525
~14.5G o e o] | o et
350 350
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site: 03CHIGHY Site: 03CHIGHY
Condition: AVG 54 3n 51260-1522 246328 HORTZONTAL Condition: AVG 54 3n 91260-1522 248328 VERTICAL
! HLe\'el{cml\lnln) ! HLcwel{ﬂﬂll\nln)
1225 1225
875 85
100 700
17.7G AVG 54 ANG 54
525 525
[F— s [P SO N ——
~18G [ B
350 350
Av
9 115 115
17100 11160, 17820, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site: 03CHIGHY Site: 03CHIGHY
Condition: AVG 54 3n 51260-1522 246328 HORTZONTAL Condition: AVG 54 3n 91260-1522 248328 VERTICAL
TEL : 886-3-327-0868 Page Number :C2- 33 of 61
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wamonae. FCC RADIO TEST REPORT Report No. : FR4N0918E

Pol. Horizontal Fundamental
- Level (dBuVim) gL 4BV
1225 k 125
105 W 1
875
i ~Z 2
" 12 PENK BE[BA 1021
fudn Wit 4 [TVt | S e | U LM EAK(UNI|
524 ¢ it W
52! it
bt
350 ettt
- ol
17
17
Peak 5625 5850, 5875, 5900, 925, 5650
Frequency (MHz)
1000 2200. 3400. 4600, 5800. 7000
Site @ G3CHIG-HY Frequency (Hz)
Condition: PEAK BE(B4) 16-24 3m 91200-1522 248328 HORLZONTAL
+ RBW:1080.080kHZ VBW:3000.000kHz SWT:Auto Site + B3CHIG-HY
Condition: PEAK(UNII) 3m 9126D-1522 246328 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + REW:1000.080kHz VBW:3000.000kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux  APos  TPos
Wz dBuy/n dbul/n dB dbuV ddfn oAb B D om deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5854.88 67.15 111.08 -43.93 51.24 33.92 11.91 29.92 0.0 180 330 PEAK
2 5857.13 67.79 110.20 -42,41 S1.B7 33.93 11.91 29.92 @.B@ 180 330 PEAK _— Y —— —— ——
TS50 466 68,20 -13.54 355 M0 1L97 .95 0.09 10 330 PEAC L dBu/n B/ d BV w8 B o deg
4 59350 S6.01 68.28 -12.13 39.39 3410 1133 20.95 .09 189 330 PEAK 1 5825.00 186,45 ----o- ----o- .63 385 ILE® 15.90 000 100 330 PEK
gL 4BV
1225
105
875
70
AVG_54
52!
b mme—n—]
PRI,
34 ]
pm—
1.
Avg Blank
1000 2200. 3400. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG_54 3m 91200-1522 248328 HORIZONTAL
+ RB:1060.080kHz VB:2.010kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 5825.00 99.40 ------ ------ 83.55 33.86 11.89 29.99 .80 188 330 AVERAGE
TEL : 886-3-327-0868 Page Number :C2- 34 of 61
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Pol. Vertical Fundamental
- Level (dBuVim) gL 4BV
1225 k 128
1050 AL
1050 105
o3 W 1 e §75
n 2% PEAK_BEBA) 1621
i, ; . o T ] e[| EAKUND|
At i "
52 skt
52, i JU TR Pt
PP v
350 gt
- i
17,
17
Peak 5625 5850, 5875, 5900, 925, 5650
Frequency (MHz)
1000 2200. 3400. 4600, 5800. 7000
Site @ G3CHIG-HY Frequency (Hz)
Condition: PEAK_BE(B4)_16-24 3m 9120D-1522 240328 VERTICAL
+ RBW:1080.080kHZ VBW:3000.000kHz SWT:Auto Site + B3CHIG-HY
Condition: PEAK(UNIT) 3m 9128D-1522 248328 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BAAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux  APos  TPos
Mz dBui/m dbulfn dB dBuV ddfm oAb db D am o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5853.50 77.84 114.22 -37.18 61.14 33.91 1191 29.92 0.08 389 167 PEAK
2 5855.00 71,34 110.89 -39.46 55.43 33.92 1191 29.92 @.8e 389 167 PEAK _——
IS8 56 6977 -13.61 40.06 3.0 1105 .95 0.9 38 167 PEAC LB/ B/ d G w8 B B o deg
4 S4B 5678 68.28 -11.46 40.63 3410 1193 20.97 .09 389 167 PEAK 1 585,00 11103 -o-oos -oooe 5.0 3.8 1LEB 550 000 38167 PEK
gL 4BV
1225
105
875
70
AVG_54)
52, e | —
34 e
p—
1.
Avg Blank
1000 2200. 3400. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG 54 3m 91200-1522 248328 VERTICAL
+ RB:1060.080kHzZ VB:2.010kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 5825.00 103.69 ------ ------ 87.86 33.85 11.88 29.96 .80 389 167 AVERAGE
TEL : 886-3-327-0868 Page Number :C2- 35 of 61
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Pol. Horizontal Vertical
1 HLe\'el{liB!l\”ln) 1 HLevel(dBll\mn)
1225 1225
1050 1050
1054
o75 85
EAK(UNI)
L LN ] | — EAK(UI’@ 700 LI LMl ] [T [
525 WE 5 e, i
I IOV S P NMW [P Re——R e
1 4
Peak 15
175
Avg
7000 9200. 11400. 13600. 15800. 18000
7000 9200, 11400, 13600 15800 18000 Trequency (M2
Frequency (MHz)
) Site : @3CHIG-HY
site ¢ GCHIGHY Condition: PEAK(UNII) 3n 9128D-1522 240328 VERTICAL
Condition: PEAK(UNLI) 3m 91280-1522 249328 HORIZONTAL
L Linit Read  Ant Cable Preamp  Aux APos  TPos
Linit Read  Ant Cable Preamp Aux APos Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor  Loss Factor Factor Remark
- MHz dBuV/m dBuV/m  dB B/ dB/m A8 0B B om  deg
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg 1 11650.09 51.44 74.00 -22.56 61.48 38.30 16.87 65.78 @.57 180 64 PEAC
1 11650.00 4797 74.80 -26.08 57.% 38.30 16.87 6578 0.5 .- -- PEAC 2 11650.60 4174 54.08 -12.26 5L78 38.30 16.87 6578 0.57 100 64 AVERAGE
2 17475.00 5169 68.20 -16.31 54.34 3B.80 2133 63.80 0.2 .- -- PEAK 3 17475.00 SLEL 68.20 -16.39 54.86 38.80 2033 63.80 0.2 .- -- PEAC
TEL : 886-3-327-0868 Page Number :C2- 36 of 61
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wamonae. FCC RADIO TEST REPORT

Report No. : FR4NO918E

Pol. Horizontal Vertical
m[&\'ﬂ{ﬂﬂl“ﬂ) 14‘“|Lml{|il)||\llln)
1225 1225
b5 875
100 00
14.47G AVG_54 AVG_54
515 515
~14.5G R A S E —— SR A N VPR RS S S
350 350
Av
9 115 175
141 14476, 14482 14488, 149, 14500 1470 14478, 14482, 14488, 1440, 14500
Frequency {WHz) Frequency {MHz)
Site : B3CHLG-HY Site o 3(HIG-HY
Condition: AVG 54 3n 91260-1522 240328 HORTZONTAL (ondition: AVG_54 3n 91260-1522 240328 VERTICAL
m[&\'ﬂ{ﬂﬂl“ﬂ) 14‘“|Lml{|il)||\llln)
1225 1225
b5 15
100 00
17.7G AVG_54 AVG_54
515 515
~18G 50 I I e LU SRR, «l [ S R S
Av
9 115 175
17700 17760, 17820, 17880, 17940, 18000 17700 17760, 17820, 17880. 17940, 18000
Frequency {WHz) Frequency (MHz)
Site : B3CHLG-HY Site o 3(HIG-HY

Condition: AVG 54 3n 91260-1522 240328 HORTZONTAL

(ondition: AVG_54 3n 91260-1522 240328 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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wamonae. FCC RADIO TEST REPORT Report No. : FR4N0918E

Pol. Horizontal Fundamental
 Level (dBuVIm) Lol BuVin)
125 k 125
105 m/\ 105
875
W T a5
0, 1 2 PEAK BE(B4)_16-24)
"ol Mm 1 . T e S e U L1 EAKCUNI)|
7 Seibuch sl e M o
52 pobpepg e bkl
stk
350 o
4 ,‘WW
17.
17
Peak 5625 5450, 475, 5901, 5925, 5950
Frequency (MHz)
1000 2200. 3400. 4600, 5800. 7000
Site  : G3CHIG-HY Frequency (Miz}
Condition: PEAK_BE(B4)_16-24 3n 91280-1522 240328 HORLZONTAL
+ RBW:1080.080kHZ VBW:3000.000kHz SWT:Auto Site + B3CHIG-HY
Condition: PEAK(UNII) 3m 9126D-1522 246328 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + REW:1000.080kHz VBW:3000.000kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- Linit Read  Ant Cable Preamp  Aux  APos  TPos
Wiz dBui/n dbulfn dB - dBuV ddfn oAb db D om o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 SE54.38 66.68 112.22 -45.5¢ 50.77 33.02 1101 20.92 0.08 180 348 PEAK
2 SB67.50 66.44 107.30 -40.86 50.47 33,97 11,02 29.92 0.88 189 348 PEAK _—
TOSAL3 S6I8 6B -12.66 4007 .00 1197 .95 0.09 10 348 PEAC LB/ B/ d5 G w8 B B o deg
4 9305 5533 6.20 -12.87 .22 3418 1197 2.9 0.6 180 35 PEA 1 5825.00 112,82 --oeen =ooeoe 9.56 3367 1LE 19.90 0.00 180 348 PEAC
Lol BuVin)
1225
105
875
70
AVG_54
52! e
. RS
30 e
e
1.
Avg Blank
1000 2200. 3400. 4600, 5800. 7000
Frequency (MHz)

Site + B3CHIG-HY
Condition: AVG_54 3m 91200-1522 248328 HORIZONTAL
+ RB:1060.080kHz VB:.680kHz SKT:Auto

Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 5825.80 107.68 ------ ------ 91.74 33.87 11.89 29.99 ©.80 180 343 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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wamonae. FCC RADIO TEST REPORT Report No. : FR4N0918E

Pol. Vertical Fundamental
- Level (dBuVim) - Level (dBuvim)
1225 k 125
105 Mp\ 1
s e 875
1 2 ’
. W _PEN_BE(BA) 16.24)
p f [TVt | S e S | U LM EAK(UNI|
et by b L
52! b st "
521 i M‘ gttt
e
350 e
- WWMMM
17,
17
Peak 5625 5850, 5875, 5900, 125, 5650
Frequency (MHz)
1000 2200. 3400. 4600, 5800. 7000
Site @ G3CHIG-HY Frequency (Hz)
Condition: PEAK_BE(B4)_16-24 3m 9120D-1522 240328 VERTICAL
+ RBW:1080.080kHZ VBW:3000.000kHz SWT:Auto Site + B3CHIG-HY
Condition: PEAK(UNIT) 3m 9128D-1522 248328 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + REW:1000.080kHz VBW:3000.000kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux  APos  TPos
Wz dBuy/n dbul/n - dB - dBuV ddfn oAb dB D om o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5854.50 72.10 11194 -39.84 56.19 33.92 11.91 29.92 0.08 368 158 PEAK
2 5868.25 73.20 107.09 -33.89 57.23 33.97 11.92 29.92 0.88 368 158 PEAK _——
IoS45 .80 6875 (12,86 .78 M0 1.7 2,95 0.9 36 158 PEAC LB/ B/ d g w8 B B o deg
4 5939.50 56.42 68.28 -11.76 40.30 34.10 1133 20.95 .89 368 158 PEAK 158500 114,79 -o-mon -oome %34 386 1.8 1590 000 36815 PR
gL 4BV
1225
105
875
70
AVG_54)
52!
L ——
k1Y f-f_’m
30
1.
Avg Blank
1000 2200. 3400. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG 54 3m 91200-1522 248328 VERTICAL
+ RB:1060.080kHz VB:.680kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 5825.00 109.98 ------ ------ 94,13 33.86 11.89 29.92 @.88 368 158 AVERAGE
TEL : 886-3-327-0868 Page Number :C2- 39 of 61
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Pol. Horizontal Fundamental
- Level (dBuVim) gL 4BV
1225 k 125
1050
10! w‘ﬂ) \ 105
875
T a5
1
! WWWM . 4 [TV | S e S 4 LM EAK(UNI|
T, h " et b
52! 4 Wi
5! it .vaw W
350 b o L
3B
17
17
Peak 5625 5850, 5875, 5900, 5125, 5650
Frequency (MHz)
1000 2200. 3400. 4600, 5800. 7000
Site @ G3CHIG-HY Frequency (Hz)
Condition: PEAK BE(B4) 16-24 3m 91200-1522 248328 HORLZONTAL
+ RBW:1080.080kHZ VBW:3000.000kHz SWT:Auto Site + B3CHIG-HY
Condition: PEAK(UNII) 3m 9126D-1522 246328 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux  APos  TPos
Wi dBuy/m dbulfn dB dBuV ddfm oAb dB D om o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5853.25 73.15 114.79 -41.64 57.24 33.91 11.91 29.91 0.0 180 337 PEAK
2 5858.38 65.31 109.85 -44,54 49.39 33.93 11.91 29.92 @.B@ 189 337 PEAK _— Y —— —— ——
IOS450 ST 6857 -13.85 6L M0 1L97 .95 0.09 180 337 PEAC LB/ B/ d G w8 B B o deg
4 S9B.25 5695 68.28 -11.24 40.35 3410 11.97 20.95 @.09 189 337 PEAK 1 582500 109.75 ---mo- oo .50 3.8 1LE 550 000 10 337 PEK
gL 4BV
1225
105
875
70
AVG_54
i |
. L ...a.-——“‘"‘"-\_.—n—"—J
i e
1.
Avg Blank
1000 2200. 3400. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG_54 3m 91200-1522 248328 HORIZONTAL
+ RB:1060.080kHzZ VBI:2.750kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 5825.00 184.55 ------ ------ 88.78 33.86 11.89 29.96 .80 188 337 AVERAGE
TEL : 886-3-327-0868 Page Number : C2- 40 of 61
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Pol. Vertical Fundamental
- Level (dBuVim) gL 4BV
1225 k 125
st /™)
0 105
875
q e 875
" 2 PENK BE[BA 1021
A o0 T T U LM EAK(UNI|
524 bt histgef, sttt .
521 ot b Attt
340 _ WWMNM‘W””W
3,
17,
17
Peak 5625 5850, 5875, 5900, 925, 5650
Frequency (MHz)
1000 2200. 3400. 4600, 5800. 7000
Site @ G3CHIG-HY Frequency (Hz)
Condition: PEAK_BE(B4)_16-24 3m 9120D-1522 240328 VERTICAL
+ RBW:1080.080kHZ VBW:3000.000kHz SWT:Auto Site + B3CHIG-HY
Condition: PEAK(UNIT) 3m 9128D-1522 248328 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BAAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux  APos  TPos
Wi dBuy/n dbul/n dB dbuV ddfm oAb dB D om o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
105853.13 77.39 115.67 -37.68 6148 33.91 11.91 29.91 0.08 38 170 PEAK
2 586125 69.92 109.65 -39.13 53.99 33.94 1191 29.92 @.8e 388 178 PEAK _——
IOS4G8 .65 6800 (12,64 .54 M0 1.7 2,95 0.09 38 178 PEAC L dB/n B/ d B w8 B B o deg
4 S50 5613 65.28 -12.67 40.01 3418 1133 20.95 .09 38 178 PEAK 1 585,00 114,92 -o-oos -oooe .06 3.4 1L B30 000 38 170 PEK
gL 4BV
1225
105
875
70
AVG_54)
i ]
k1Y f!_’w
B0
1.
Avg Blank
1000 2200. 3400. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG 54 3m 91200-1522 248328 VERTICAL
+ RB:1060.080kHzZ VBI:2.750kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 5825.00 188.57 ------ ------ 92.72 33.86 11.89 29.92 @.08 388 178 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C2- 41 of 61
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wamonae. FCC RADIO TEST REPORT Report No. : FR4N0918E

Pol. Horizontal Fundamental
- Level (dBuVim) gL 4BV
1225 k 125
105010 A
105014 V\L 105,
875
m e w75
. ! LBEAR BEE) 1624
4 [TVt | S e S | U LM EAK(UNI|
521 LT " , i o
521 YN, bty
N 35, AR, L -
17
17
Peak 5625 5850, 5875, 5900, 925, 5650
Frequency (MHz)
1000 2200. 3400. 4600, 5800. 7000
Site @ G3CHIG-HY Frequency (Hz)
Condition: PEAK BE(B4) 16-24 3m 91200-1522 248328 HORLZONTAL
+ RBW:1080.080kHZ VBW:3000.000kHz SWT:Auto Site + B3CHIG-HY
Condition: PEAK(UNII) 3m 9126D-1522 246328 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux  APos  TPos
Mz dBuy/n dbul/n dB - dbuV ddfm dB dB D om deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5852.00 68.39 117.64 -48.75 5299 33.91 11.99 29.91 0.0 180 338 PEAK
2 5857.25 64,52 110.17 -45.65 48.6@ 33.93 11.91 29.92 @.B@ 180 338 PEAK _— Y —— —— ——
TS50 S 6801456 I.53 M0 1LO7 .95 0.09 180 338 PEAC L dB/n /e d gV w8 B B o deg
4 59335 S6.65 68.28 -1L55 40.53 3410 1133 20.95 .09 180 338 PEAK 1 5825.00 187,45 ---mo- -ooo- L6l 336 1LE 250 000 100 33 PEK
gL 4BV
1225
105
875
70
AVG_54
i e —]
. e M‘ﬂ_ﬂ_'_d
i —
1.
Avg Blank
1000 2200. 3400. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG_54 3m 91200-1522 248328 HORIZONTAL
+ RB:1060.080kHz VB:0.820kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 5825.00 101.40 ------ ------ 85.55 33.86 11.89 29.96 .80 188 333 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C2- 42 of 61
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Pol. Vertical Fundamental
. Level [0BUVIm) . Level(dBuVim)

1225 128
150 e
a5 W ~ sl
0. |oys PEAK BE(B4) 16-24

! ‘DWLW 4 (1 o S o 1 L[ EAK(UNID

M’t«w e " " I
5 5! e PR il
k) R e
. -
17!
Peak 5825 5850, 5475, 5900, 5925, 5950
Frequency (MHz)
1000 200, 400, 4500, 5800 7000
Site  : B3CHIG-HY Frequency (WHz)

Condition: PEAK_BE(B4)_16-24 3m 91200-1522 248328 VERTICAL

+ RBW:1080.000kHZ VBW:3000.008KkHZ SWT:Auto Site + B3CHIG-HY

Condition: PEAK(UNII) 3m 9128D-1522 246328 VERTICAL

Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BAAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux  APos  TPos
Wz dBuy/n dbul/n dB djuV dBfn dB db D om o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5E54.50 65.84 111.94 -45.10 49.93 33.02 1101 20.92 0.08 389 169 PEAK
2 SBS6.08 64.06 11852 -45.5 49.95 33,02 1101 20.92 0.88 389 169 PEAK _—
IS4G SAS7 68001370 346 MD 1LY 2.95 0.09 38 169 PEAC L dB/n /g gV w8 B B o deg
4 9338 5730 68.20 -10.99 41.19 3418 1197 23.96 0.6 389 169 PEAK 1 5825.00 11194 --oeon oooooe 9.0 3386 1LE9 19.90 0.00 389 169 PEAC
Lol BuVin)
1225
105
875
70
AVG_54
* - —
I
k1Y ﬂv—f
-
1.
Avg Blank
1000 2200. 3400. 4600, 5800. 7000
Frequency (MHz)

Site + B3CHIG-HY
Condition: AVG 54 3m 91200-1522 248328 VERTICAL
+ RB:1060.080kHz VBI:0.820kHz SKT:Auto

Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 5825.80 106,11 ------ ------ 98.26 33.86 11.89 29.99 ©.88 389 169 AVERAGE

TEL : 886-3-327-0868

Page Number 1 C2- 43 of 61
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Pol. Horizontal Fundamental
Lot [BuVim) . Level (dBuVm)
PEAK_BEEA]_T0-21] 140
1225 | 125
40E. —
10! foge 1 1
875
7 4 M 875
" e
2 bt [TVt | S e | U LM EAK(UNI|
Y I - y .
5! bpeina) i L
TNy v
350 A
zsw,wpmm«w’"‘
17
17
Peak 5600 5631, 5662, 5693, 54, 5755
Frequency (MHz)
1000 2200. 3400. 4600, 5800. 7000
Site @ G3CHIG-HY Frequency (Hz)
Condition: PEAK BE(B4) 16-24 3m 91200-1522 248328 HORLZONTAL
+ RBW:1080.080kHZ VBW:3000.000kHz SWT:Auto Site + B3CHIG-HY
Condition: PEAK(UNII) 3m 9126D-1522 246328 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux  APos  TPos
Wiz dBuV/n dBulfn - dB dBuV dBfn oAb B D om o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5646.35 59.08 68.20 -9.12 44.18 32.99 11.70 29.79 0.0 181 280 PEAK
2 5650.69 98.85 68.71 -9.86 43.94 33.01 1170 29.80 @.B2 181 280 PEAK _— Y —— —— ——
IOSI0.5 7708 108,05 31 GLES 3342 1L77 .83 0.9 11 280 PEAC L dB/n /e d B w8 B B o deg
4 57025 78.04 11144 3.0 62.66 33.44 1173 2.3 .09 181 26 PEAK 1 5755.00 104,97 -o-oos -oooe 89.46 3355 1L8 2.86 0.00 1ol 200 PEAK
gL 4BV
1225
105
1
875
70
AVG_54
52! ——
NI,
350 e
p—
1.
Avg Blank
1000 2200. 3400. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG_54 3m 91200-1522 248328 HORIZONTAL
+ RB:1060.080kHz VB:2.010kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 5755.80 95.88 ------ ------ 88.37 3355 11.82 29.86 .80 181 280 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C2- 44 of 61
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Pol. Horizontal Fundamental

o Level [gBuVim)

Peak 5755 5784, 5833, 5472, 5911, 5950 Blank
Frequency (MHz)

Site + B3CHI6-HY
Condition: PEAK_BE(B4)_16-24 3m 91200-1522 248328 HORIZONTAL
+ RBW:1080.000kHZ VBW:3000.008KkHZ SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m B 8 B om  deg
5853.67 61.21 113.83 -52.62 45.31 33.91 11.91 29.92 @.ee 181 288 PEAK
9872.78 61.89 105.82 -44.73 45.11 33,99 11.92 29.93 @.ee 181 288 PEAK
5024.65 55.83 68.46 -12.63 39.72 34,18 11.97 29.96 9.80 181 28 PEAK
5947.27 57.91 68.20 -18.29 41.79 34.18 11.99 29.97 @.8@ 181 288 PEAK

PN

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Vertical Fundamental
Lot [BuVim) . Level (dBuVm)
PEAK_BEEA]_T0-21] 140
1225 125
105 — 1
10 porpent 105
875
875
, bt
ot oo UT ML T 5 LM EAK(UNI!
5 et J
o ) . o]
el i
0 2 W"""W"-MWFJM
17,
17
Peak 5600 5631, 5662, 5693, 54, 5755
Frequency (MHz)
1000 2200. 3400. 4600, 5800. 7000
Site @ G3CHIG-HY Frequency (Hz)
Condition: PEAK BE(B4)_16-24 3m 91200-1522 248328 VERTICAL
+ RBW:1080.080kHZ VBW:3000.000kHz SWT:Auto Site + B3CHIG-HY
Condition: PEAK(UNIT) 3m 9128D-1522 248328 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BAAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux  APos  TPos
Wiz dBuy/n dBulfn - dB djuV dBfn dB b D om o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5648.36 64.25 68.20 -3.95 49.36 32.99 11.70 29.80 0.09 393 174 PEAK
2 5650.84 64,34 68.82 -4.43 49.43 33.01 1170 29.80 @.B@ 393 174 PEAK _—— Y ——
IS0 879 875 0.9 €541 3346 1173 .86 0.09 303 174 PEAC L dB/n /e d B w8 B B o deg
4 57028 BLI2 11144 -30.3) 65.74 3344 1173 2.3 0.09 393 174 PEAK 1 5755.00 186,51 ----o- --oo- 00 355 ILE 186 000 33 174 PEK
gL 4BV
1225
105,
10 1
875
70
AVG_54
% T
nfoW
350 i
—
1.
Avg Blank
1000 2200. 3400. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG 54 3m 91200-1522 248328 VERTICAL
+ RB:1060.080kHzZ VB:2.010kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 5755.80 99.57 ------ ------ 84,86 33.55 11.82 29.86 .80 393 174 AVERAGE
TEL : 886-3-327-0868 Page Number : C2- 46 of 61
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Pol. Vertical Fundamental
. Level [0BUVIm)
. |
o
a5 oy
%WWWNJW : A rtdesbithoninh, i
1
Peak 5755 5784, 5833, 5472, 5911, 5950 Blank
Frequency (MHz)
Site 1 B3CH16-HY

Condition: PEAK_BE(B4)_16-24 3m 91200-1522 248328 VERTICAL
+ RBW:1080.000kHZ VBW:3000.008KkHZ SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m B 8 B om  deg
5854.65 61.51 111.61 -58.10 45.60 33.92 11.91 29.92 @.ee 393 174 PEAK
5874.54 61.70 105.33 -43.63 45.71 34.88 11.92 29.93 @.ee 393 174 PEAK
5024.46 60.57 68.60 -8.63 44.46 34,18 11.97 29.96 @.80 393 174 PEAK
5938.56 59.24 68.28 -B.96 43.13 34.18 11.97 29.96 @.88 393 174 PEAK

PN

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C2- 47 of 61



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4NO918E

Pol. Horizontal Vertical
JLeredBuvin) qLereidBuvim)
1225 1225
1050 1050
815 875
EAK(UNI) EAKIUNI)
o0 L L[ L1 | ] 1 700l L[ L1 | ] [
52! ; % 52! . L
7 PR TR e ST ST L ——— y - A el WWMWWMMW
34 34
Peak 15 15
AVg 7000 9200. 11400, 1 15800. 18000 7000 9200. 1400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK(UNII) 3m 9128D-1522 240328 HORIZONTAL Condition: PEAK(UNII) 3m 9128D-1522 240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B dBuV dB/m B B B m deg Mz dBuV/m dBuV/m  dB dBu/ dB/m B B B m deg
1 11518.08 48.99 74.60 -25.81 58.44 38.94 16.75 65.73 @.59 169 63 PEAK 1 11510.08 52.69 74.08 -21.31 62.14 38.94 16.75 65.73 @.59 160 61 PEAK
2 11518.68 39.15 54.00 -14.85 43.60 38.94 16.75 65.73 @.59 169 63 AVERAGE 2 11510.08 43.37 54.08 -10.63 52.82 38.94 16.75 65.73 @.59 169 61 AVERAGE
3 17265.08 51.47 68.20 -16.73 55.68 38.47 21.65 64.35 @.62 - -- PEAK 3 17265.08 50.30 68.20 -17.99 54.51 38.47 21.65 64.35 @.62 - -- PEAK
TEL : 886-3-327-0868 Page Number : C2- 48 of 61

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4NO918E

Pol. Horizontal Vertical
! HLe\'el{cml\lnln) ! HLcwel{ﬂﬂll\nln)
1225 1225
B75 LTE]
100 700
14.47G AVG 54 ANG 54
525 525
~14.5G R i e SR R DUV S AU S O SO SOUOt ot
350 350
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency {WHz) Frequency {MHz)
Site: 03CHIGHY Site: 03CHIGHY
Condition: AVG 54 3n 51260-1522 246328 HORTZONTAL Condition: AVG 54 3n 91260-1522 248328 VERTICAL
! HLe\'el{cml\lnln) ! HLcwel{ﬂﬂll\nln)
1225 1225
875 85
100 700
17.7G AVG 54 ANG 54
525 525
~18G AN A P VIS S e
350 350
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency {WHz) Frequency (MHz)
Site: 03CHIGHY Site: 03CHIGHY
Condition: AVG 54 3n 51260-1522 246328 HORTZONTAL Condition: AVG 54 3n 91260-1522 248328 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C2- 49 of 61
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wamonae. FCC RADIO TEST REPORT Report No. : FR4N0918E

Pol. Horizontal Fundamental
Lot [BuVim) . Level (dBuVm)
PEAK_BE[EA]_T0-21] 140
1225 /| 125
105 105
875
70, vﬂ
4 TN Ml LT 1] 1M
1, WWW 700 T T JTLLT 1 1] EAK(UNID|
5250 A et «MMJ \«NM ‘
"
52! b
340 WWM«W““"W
7" "
17,
17
Peak 5600 5630, 5678, 5717, 5756, 5795
Frequency (MHz)
1000 2200. 3400. 4600, 5800. 7000
Site @ G3CHIG-HY Frequency (Hz)
Condition: PEAK BE(B4) 16-24 3m 91200-1522 248328 HORLZONTAL
+ RBW:1080.080kHZ VBW:3000.000kHz SWT:Auto Site + B3CHIG-HY
Condition: PEAK(UNII) 3m 9126D-1522 246328 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux  APos  TPos
Wz dBuy/m dBulfndB djuV ddfn oAb B D om deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5642.12 96.72 68.20 -11.43 41.85 32.97 11.69 29.79 0.0 180 330 PEAK
2 S652.65 95.52 70.17 -14.65 40.59 33.02 1L.71 29.80 @.B2 180 330 PEAK _— Y —— —— ——
ISR 607710707 45,30 4543 3341 IL76 .83 0.9 10 330 PEAC L dBW/n /e d B w8 B B o deg
4 57032 6103 11152 -50.3 45.30 33.44 1173 2.3 .09 180 330 PEAK 1579500 185,31 -o-oon -oooe 8.5 3560 1.6 2.08 0.00 100 330 PEAK
gL 4BV
1225
105
875
70
AVG_54
52! —
b
k1Y —‘-'"'—"__”fm
Bl
1.
Avg Blank
1000 2200. 3400. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG_54 3m 91200-1522 248328 HORIZONTAL
+ RB:1060.080kHz VB:2.010kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 5795.88 97.18 ------ ------ 81.40 33.80 11.86 29.88 .80 188 330 AVERAGE
TEL : 886-3-327-0868 Page Number : C2- 50 of 61
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wamonae. FCC RADIO TEST REPORT Report No. : FR4N0918E

Pol. Horizontal Fundamental
. Level [0BUVIm)
1225
a5 WM
" Wi - A PEAK_BE(BA) 16.24)
R (TS AR
52!
1
Peak 5795 5426, 5857, 5488, 5919, 5950 Blank
Frequency (MHz)
Site 1 B3CH16-HY

Condition: PEAK_BE(B4)_16-24 3m 91200-1522 248328 HORIZONTAL
+ RBW:1080.000kHZ VBW:3000.008KkHZ SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m B 8 B om  deg
5854.65 67.10 111.54 -44.44 51,19 33,92 11.91 29.92 @.8e 188 330 PEAK
9873.74 65.88 105.55 -39.67 49.98 33.99 11.92 29.93 @.ee 18@ 338 PEAK
5023.19 60.86 69.54 -9.48 43.96 34,18 11.9% 29.96 9.80 188 330 PEAK
5945.51 58.77 68.28 -9.43 42.66 34.18 11.93 29.97 @.88 188 338 PEAK

PN

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Vertical Fundamental
Lot [BuVim) . Level (dBuVm)
PEAK_BE[EA]_T0-21] 140
1225 /| 125
40E. T [
1t W B 105,
875
M"'W 875
" e \
I e el 70 UL 1L | U EAK(UM|
52! e W/ \“‘N e
5! bty e
350 ISl
™
17,
17
Peak 5600 5630, 5678, 5717, 5756, 5795
Frequency (MHz)
1000 2200. 3400. 4600, 5800. 7000
Site @ G3CHIG-HY Frequency (Hz)
Condition: PEAK BE(B4)_16-24 3m 91200-1522 248328 VERTICAL
+ RBW:1080.080kHZ VBW:3000.000kHz SWT:Auto Site + B3CHIG-HY
Condition: PEAK(UNIT) 3m 9128D-1522 248328 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + REW:1000.080kHz VBW:3000.000kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux  APos  TPos
Wz dBuy/n dBul/n - dB djuV ddfn oAb db D on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 S647.78 60.47 68.20 -7.73 45.58 32.99 11.70 29.80 0.08 395 164 PEAK
2 S651.89 6B.49 69.01 -8.52 45.58 33.01 1L.70 29.80 @.B@ 395 164 PEAK _— Y —— —— ——
IOS068 63.08 106,95 -42.98 43.64 3341 1L76 20.83 0.9 395 16k PEAC LB/ B/ g gV w8 B B o deg
4 STB.51 6495 11196 -46.95 49.60 33.44 1173 2.3 .09 395 164 PEAK 1 5795.00 187,82 -o-mon -oome .09 376 ILE B85 000 395 164 PR
gL 4BV
1225
105
875
70
/ \ AVG_54
’“ T
e
350 e
—
1.
Avg Blank
1000 2200. 3400. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG 54 3m 91200-1522 248328 VERTICAL
+ RB:1060.080kHzZ VB:2.010kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 5795.00 100.7 ------ ------ 84.97 3376 11.85 29.88 .80 395 164 AVERAGE
TEL : 886-3-327-0868 Page Number :C2- 52 of 61
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Pol. Vertical Fundamental
- Level (dBuVim)
- |
105 i )
10503
875
0, W 4
TH bl %WMU_HA}
) ¥ il I
WA
52
35,
17.
Peak 5795 5826, 5867, 5888, setg, 5050 Blank
Frequency (MHz)
Site + B3CHI6-HY
Condition: PEAK_BE(B4)_16-24 3m 91200-1522 248328 VERTICAL
+ RBW:1080.000kHZ VBW:3000.008KkHZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m B 8 B om  deg
1 3854.99 @6.41 118.83 -44.42 50.50 33.92 11.91 29.92 @.8e 395 164 PEAK
2 5874.83 65.56 105.25 -39.69 49.57 34,88 11.92 29.93 @.ee 395 164 PEAK
3 5924,12 61.18 68.85 -7.67 45.07 34,18 11.97 29.96 @.0@ 395 164 PEAK
4 5929.88 61.52 68.28 -6.68 45.41 34.1@ 11.97 29.96 @.B8@ 395 164 PEAK
TEL : 886-3-327-0868 Page Number : C2- 53 of 61
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Pol. Horizontal Vertical
JLeredBuvin) qLereidBuvim)
1225 1225
1050 1050
815 875
EAK(UNI) EAK(UNI)
o0 L L[ L1 | ] 1 700l L[ L1 | ] [
A AB 54
525 . R e PV R 525 A AR P et
fiekequirbrpsion st et L gt i i
34 34
Peak 15 15
AVg 7000 9200. 11400, 1 15800. 18000 7000 9200. 1400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK(UNII) 3m 9128D-1522 240328 HORIZONTAL Condition: PEAK(UNII) 3m 9128D-1522 240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B dBuV dB/m B B B m deg Mz dBuV/m dBuV/m  dB dBu/ dB/m B B B m deg
1 11598.08 48.32 74.00 -25.68 58.22 38.46 16.82 65.76 @.53 109 68 PEAK 1 11590.08 52.39 74.08 -21.7@ 62.20 38.46 16.82 65.76 @.53 169 62 PEAK
2 11599.08 38.84 54.00 -15.16 43.74 38.46 16.82 65.76 @.58 109 68 AVERAGE 2 11599.08 42.75 54.08 -11.25 52.65 38.46 16.82 65.76 @.58 109 62 AVERAGE
3 17385.08 50.12 68.20 -18.88 53.65 38.67 21.21 64.83 @.62 - -- PEAK 3 17385.08 50.42 68.20 -17.78 53.95 38.67 21.21 64.83 @.62 - -- PEAK

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Report No. : FR4NO918E

Pol. Horizontal Vertical
! HLe\'el{cml\lnln) ! HLcwel{ﬂﬂll\nln)
1225 1225
B75 LTE]
100 700
14.47G AVG 54 ANG 54
525 525
~14.5G e ] e
350 350
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency {MHz) Frequency {MHz)
Site: 03CHIGHY Site: 03CHIGHY
Condition: AVG 54 3n 51260-1522 246328 HORTZONTAL Condition: AVG 54 3n 91260-1522 248328 VERTICAL
! HLe\'el{cml\lnln) ! HLcwel{ﬂﬂll\nln)
1225 1225
875 85
100 700
17.7G AVG 54 ANG 54
525 525
T — et I e S WWMWWMMMWM
~18G
350 350
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency {WHz) Frequency {MHz)
Site: 03CHIGHY Site: 03CHIGHY
Condition: AVG 54 3n 51260-1522 246328 HORTZONTAL Condition: AVG 54 3n 91260-1522 248328 VERTICAL
TEL : 886-3-327-0868 Page Number : C2- 55 of 61
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Pol. Horizontal Fundamental
 goLevel (dBuVim) 4oLevel [BuVim)
PERR_BE[EA]_T0-27 140
1225 124
105 T

’ u 875
. o .”AM J
T2 ’ /e S e U _H EAKCUNID|
bt WWM
Jie i
i
0 3 WW i
17.
17
Peak 5600 5635, 5671, 705, 5740, 5775
Frequency (MHz)
1000 2200. 3400. 4600. 5800. 7000
Site  : G3CHLG-HY Frequency (WHz)
Condition: PEAK BE(B4) 16-24 3n 91200-1522 248328 HORIZONTAL
+ RBW:1080.080kHZ VBW:3000.000kHz SWT:Auto Site + B3CHIG-HY

Condition: PEAK(UNII) 3m 9128D-1522 246328 HORTZONTAL

Linit Read  Ant Cable Preamp  Aux APos  TPos + REW:1000.080kHz VBW:3000.000kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux  APos  TPos
Wiz dBuV/n dBulfn - dB dBuV dBfn oAb B D om o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5643.23 60.09 68.20 -8.11 45.21 32.97 11.7¢ 29.79 @.8@ 100 360 PEAK
2 5658.93 59.37 68.89 -9.52 44.46 33.01 11.7¢ 29.8¢ @.ee 180 368 PEAK T T T T e T T T T T T o
IOSTIRGS 7564 10042 M8 6007 3346 177 .86 0.09 160 360 PEAC LB/ /e d g w8 B B o deg
4 STB.5E 75.42 11211 -36.69 60.04 33.44 1173 2.3 .09 180 360 PEAK 1577500 88,22 -omos -oome 8266 3358 1182 2.86 0.00 10 360 PEAK
gL 4BV
1225
105
815
70
\ AVG_54
52, —
gt
N o e
k1Y T
350 =
E
Avg Blank
1000 2200, 4600, 5800. 7000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG_54 3m 91200-1522 248328 HORIZONTAL
+ RB:1060.080kHz VB:1.560kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 5775.88 91,52 ------ ------ 75.98 33.58 11.82 29.86 0.80 180 360 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
, soLevel (dBuvim)
1225 ‘\
105 ™
815 \Mﬁ
m b2 "PEA BEB) 1624
Vb 4, 94
PN A bt
52 et g
35,
17
Peak 5115 5810, 5845, 5800 515, 5650 Blank
Frequency (MHz)
Site + B3CHI6-HY
Condition: PEAK_BE(B4)_16-24 3m 91200-1522 248328 HORIZONTAL
+ RBW:1080.000kHZ VBW:3000.008KkHZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark

PHz dBuV/m dBuv/m  dB dBuv dB/m B 8 B om  deg
5853.58 68.66 114.65 -45.39 52.76 33.91 11.91 29.92 0.8 180 360 PEAK
5868.45 66.45 187.03 -40.58 50.48 33.97 11.92 29.92 0.0 189  36@ PEAK
502410 57.48 68.86 -11.46 41.29 34,18 11.97 29.96 0.80 180 360 PEAK
5927.68 58.75 68.28 -9.45 42.64 34.18 11.97 29.96 0.8 18 360 PEAK

PN

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Vertical Fundamental
Lot [BuVim) . Level (dBuVm)
PEAK_BE[EA]_T6-21] 140
1225 125
40E. —
10! 105,
875
3W AW i3
0, o Al /
— . TN ML ] 1 1M
R e | S ] 1L EAKCUNI)|
52! Ww,a/ \"’Ww o
52 N %
380 MWWW
35
17,
17
Peak 5600 563, 5670, 5705, 5740, 5775
Frequency (MHz)
1000 2200. 3400. 4600, 5800. 7000
Site @ G3CHIG-HY Frequency (Hz)
Condition: PEAK BE(B4)_16-24 3m 91200-1522 248328 VERTICAL
+ RBW:1080.080kHZ VBW:3000.000kHz SWT:Auto Site + B3CHIG-HY
Condition: PEAK(UNIT) 3m 9128D-1522 248328 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + REW:1000.080kHz VBW:3000.000kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux  APos  TPos
Wz dBuV/n dBulfn - dB - djuV dBfn dB B D om o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5636.58 64.82 68.20 -3.33 49.97 32.95 11.69 29.79 0.09 480 171 PEAK
2 5650.23 63.57 68.37 -4.80 48.67 33.00 11.70 29.80 @.B9 480 171 PEAK _—— Y ——
IOSAI3 7650 106,36 0.8 6128 341 1L76 .83 0.9 480 7L PEAC L dBw/n B/ d5 g w8 B B o deg
4 570.85 79.39 110.91 315 5401 33.44 1173 2.3 .09 480 171 PEAK 1577500 184,14 -oomon -ooeme 8.5 35.62 1183 2.67 0.00 4p0 171 PEAK
gL 4BV
1225
105
875
70
j \ AVG_54
52! — =
.-—»—m_"_'_‘ﬂ
350 et
——
1.
Avg Blank
1000 2200. 3400. 4600, 5800. 7000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG 54 3m 91200-1522 248328 VERTICAL
+ RB:1060.080kHz VB:1.560kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 5775.88 97.52 ------ ------ 81.95 33.58 11.82 29.86 .80 488 171 AVERAGE
TEL : 886-3-327-0868 Page Number : C2- 58 of 61
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Pol. Vertical Fundamental
, soLevel (dBuvim)
1225 ‘\
105 ™
875
Hw»u ot 2
0, " LY NR WKM
BTN
52,
35,
17
Peak 5115 5810, 5845, 5800 515, 5650 Blank
Frequency (MHz)
Site + B3CHI6-HY
Condition: PEAK_BE(B4)_16-24 3m 91200-1522 248328 VERTICAL
+ RBW:1080.000kHZ VBW:3000.008KkHZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark

PHz dBuV/m dBuv/m  dB dBuv dB/m B 8 B om  deg
5854.80 74.75 111.26 -36.51 58.84 33.92 11.91 29.92 0.0 480 171 PEAK
5869.68 74.24 106.69 -32.45 58.26 33.98 11.92 29.92 @.p@ 489 171 PEAK
5923.75 6l.46 69.12 -7.66 45.35 34,18 11.97 29.96 0.80 488 171 PEAK
5927.25 63.95 68.28 -4.24 47.85 34.18 11.97 29.96 0.8 48 171 PEAK

PN

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
JLeredBuvin) qLereidBuvim)
1225 1225
1050 1050
815 875
EAK(UNI) EAKIUNI)
o0 L L[ L1 | ] 1 700l L[ L1 | ] [
o . s 5 o 54
5 , = 5 o)
oo et e bt TR e
34 30
Peak 15 15
AVg 7000 9200. 11400, 1 15800. 18000 7000 9200. 1400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK(UNII) 3m 9128D-1522 240328 HORIZONTAL Condition: PEAK(UNII) 3m 9128D-1522 240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B dBuV dB/m B B B m deg Mz dBuV/m dBuV/m  dB dBu/ dB/m B B B m deg
1 11550.08 49.14 74.00 -24.86 58.82 38.7@ 16.78 65.75 @.59 169 66 PEAK 1 11550.08 51.21 74.08 -22.79 60.89 38.78 16.78 65.75 @.59 168 62 PEAK
2 11550.08 39.38 54.00 -14.62 49.66 38.7¢ 16.78 65.75 @.59 169 66 AVERAGE 2 11550.08 43.88 54.08 -10.92 52.76 38.7@ 16.78 65.75 @.59 169 62 AVERAGE
3 17325.08 50.73 68.20 -17.47 54.67 38.50 21.13 64.19 @.62 - -- PEAK 3 17325.08 50.94 68.20 -17.26 54.88 38.50 21.13 64.19 @.62 - -- PEAK

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
! HLe\'el{cml\lnln) ! HLcwel{ﬂﬂll\nln)
1225 1225
B75 LTE]
100 700
14.47G AVG 54 ANG 54
525 525
~14.5G VPV EVNN PN RSN AV W [V DR T e L]
350 350
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency {MHz) Frequency {MHz)
Site: 03CHIGHY Site: 03CHIGHY
Condition: AVG 54 3n 51260-1522 246328 HORTZONTAL Condition: AVG 54 3n 91260-1522 248328 VERTICAL
! HLe\'el{cml\lnln) ! HLcwel{ﬂﬂll\nln)
1225 1225
875 85
100 700
17.7G AVG 54 ANG 54
525 525
I L S T I
~18G r [
350 350
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency {WHz) Frequency (MHz)
Site: 03CHIGHY Site: 03CHIGHY
Condition: AVG 54 3n 51260-1522 246328 HORTZONTAL Condition: AVG 54 3n 91260-1522 248328 VERTICAL
TEL : 886-3-327-0868 Page Number :C2- 61 of 61
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Appendix D. Duty Cycle Plots

<For Radiated Spurious Emission test>

Antenna Band Cyl?:lIJeE{O/o) T(us) 1/T(kHz) [VBW Setting
3+4 802.11a 99.51 - - 10Hz
3+4 5GHz 802.11be EHT20 Full RU 99.31 - - 10Hz
3+4 5GHz 802.11be EHT20 26 RU 97.89 1620 0.62 680Hz
3+4 5GHz 802.11be EHT20 52 RU 97.33 1460 0.68 750Hz
3+4 5GHz 802.11be EHT20 106 RU 97.01 1300 0.77 820Hz
3+4 5GHz 802.11be EHT40 Full RU 98.66 - - 10Hz
3+4 5GHz 802.11be EHT80 Full RU 97.38 744 1.34 1.5KHz
3+4 5GHz 802.11be EHT160 Full RU 95.09 407 2.46 2.7KHz

MIMO <Ant. 4+3>
802.11a 5GHz 802.11be EHT20 Full RU
& e

TEL : 886-3-327-0868 Page Number : D1 of D5
FAX : 886-3-327-0855
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+
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5 Marker Table:
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g Type: Pawer (M
Tn Froe Run

Ay e o
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Sweep 5.00 ms (1001 pts)

Func)

Marker

Lo

Select Marker
Iarker

IMarker Mode

Normal
Delta (&)

Fixed
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Delta Mark
(Reset Defia)
Marker Table
on
off
ar
Disgram

Settings
Marke
an
off

5GHz 802.11be EHT20 52 RU

|Spectium Analyzer 1
(Swept SA
KEYSIGHT lneut RF
RL e

1Z 50
Coorr
nt(5)

liflen 1008 [PNO: Fasi

Align.
Scale/Di

10d8 Ref Level 108.99 dByV

e oot prtnorr) S e

(Center 5.173000000 GHz
8 MHz

Funetion

Marker

&

Select Marker
Marker 3

#Awg Type: Powsr (RMS|
g Froe Run

Time

1.500 ms|

0.21 dB}

Marker hode
oy A Nommal
Defta (&)
Fixed

off
Delta Marier
(Reset Del
Marker Table
on
o

Souple Markers

Span 0 Hz,
Sweep 5.00 ms (1001 pts)|

Function Width  Function Vaiue

[Spectrum Analyzer 1 +
|Swept SA

KEYSIGHT neut. RE
RL g [Couping L

fAllen 1008 [PNO: Fast

X Cor €
Fiog R, 10L(3)

Scale/Div 10 dB

e

iCentar 5.176000000 GHz
es BW & MHz

Function

Hiwg Type: Pawer (M
T Froe Run

AMkr3 1.340 ms

Span 0 Hz
Sweep 500 ms (1001 pts)

Function Width  Function Value

Marker Mode

Normal
Deita (&)
Fied
o
Delta Marker
(Reset Defia)

Marker Table
on
off

ttings

Properties

[Spectrum Analyzer 1
Swept SA
KEYSIGHT lneul RT
BL e o

HAflen 1008 PNO: Fast

Align. 0 nl(3)

1 Spectium

Scale/Div 10 dB Ref Level 106.99 dBpV

S T L e

iCenter 5.510000000 GHz
Res BW 8 MHz

Funetion

o]

Select Marker

Warker

v Type: Pawsr (RMS|
Tno’ Free Run

Marker Mode
Normal
I Delta (8)
Fixed
ot
Della harker
(Reset Delta)

Marker Table Gounter
on
off

ngs

Span 0 Hz
Sweep 5.00 ms (1001 pts)

Function Width  Function Vaiue

arker
Dizgram

|Spectrum Analyzer 1 +

|Swept SA

KEYSIGHT oot i e e
Couping DC

B

0 . InL () IF Gein

Sig Track- Off

Ref Level 106,99 BV

T e e S

2

iCenter 5.530000000 GHz

 Marker Table

Function

Function Widih

Type: Power (RM:
Froe Run

AMKr3 764.0 ps|
0.48 dB|

o uw":]

Sweep 2,00 ms (1001 pts)

Function Value

3

Select Marker
Iarker

Miarker

Normal

Delta (4)
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<For Conducted test>

Antenna Band Cy?:llgz/% ) T(us) Fac?g:{ dB)
3+4 802.11a for Ant3 99.51 - 0.02
3+4 802.11a for Ant4 99.51 - 0.02
3+4 802.11aN HT20 for Ant3 99.47 - 0.02
3+4 802.11aN HT20 for Ant4 99.47 - 0.02
3+4 802.11aN HT40 for Ant3 98.97 - 0.04
3+4 802.11aN HT40 for Ant4 98.81 - 0.05
3+4 802.11ac VHT20 for Ant3 99.47 - 0.02
3+4 802.11ac VHT20 for Ant4 99.47 - 0.02
3+4 802.11ac VHT40 for Ant3 98.98 - 0.04
3+4 802.11ac VHTA40 for Ant4 98.98 - 0.04
3+4 802.11ac VHT8O0 for Ant3 97.76 874 0.10
3+4 802.11ac VHT8O0 for Ant4 97.76 874 0.10
3+4 802.11ac VHT160 for Ant3 95.80 456 0.19
3+4 802.11ac VHT160 for Ant4 95.81 457 0.19
3+4 802.11ax HE20 Full RU for Ant3 99.31 - 0.03
3+4 802.11ax HE20 Full RU for Ant4 99.31 - 0.03
3+4 802.11ax HE40 Full RU for Ant3 98.59 - 0.06
3+4 802.11ax HE40 Full RU for Ant4 98.73 - 0.06
3+4 802.11ax HE80 Full RU for Ant3 97.35 736 0.12
3+4 802.11ax HES80 Full RU for Ant4 97.36 737 0.12
3+4 802.11ax HE160 Full RU for Ant3 95.24 400 0.21
3+4 802.11ax HE160 Full RU for Ant4 95.00 399 0.22

TEL : 886-3-327-0868 Page Number : D3 of D5

FAX : 886-3-327-0855
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Antenna Band Cy?:llgz/% ) T(us) Fac?g:{ dB)
3+4 802.11be EHT20 Full RU for Ant3 99.31 - 0.03
3+4 802.11be EHT20 Full RU for Ant4 99.45 - 0.02
3+4 802.11be EHT20 26RUO for Ant3 99.25 - 0.03
3+4 802.11be EHT20 26RUO for Ant4 99.25 - 0.03
3+4 802.11be EHT20 52RU37 for Ant3 99.34 - 0.03
3+4 802.11be EHT20 52RU37 for Ant4 99.34 - 0.03
3+4 802.11be EHT20 106RU53 for Ant3 99.31 - 0.03
3+4 802.11be EHT20 106RU53 for Ant4 99.17 - 0.04
3+4 802.11be EHT20 52T+26T70 for Ant3 99.00 - 0.04
3+4 802.11be EHT20 52T+26T70 for Ant4 98.85 - 0.05
3+4 802.11be EHT20 106 T+26T82 for Ant3 98.14 - 0.08
3+4 802.11be EHT20 106T+26T82 for Ant4 98.28 - 0.08
3+4 802.11be EHT40 Full RU for Ant3 98.73 - 0.06
3+4 802.11be EHT40 Full RU for Ant4 98.60 - 0.06
3+4 802.11be EHT80 Full RU for Ant3 97.12 743 0.13
3+4 802.11be EHT80 Full RU for Ant4 97.38 744 0.12
3+4 802.11be EHT80 Puncture20 for Ant3 98.05 - 0.09
3+4 802.11be EHT80 Puncture20 for Ant4 97.96 1007 0.09
3+4 802.11be EHT 160 Full RU for Ant3 95.33 408 0.21
3+4 802.11be EHT 160 Full RU for Ant4 95.33 408 0.21
3+4 802.11be EHT160 Puncture20 for Ant3 95.65 462 0.19
3+4 802.11be EHT160 Puncture20 for Ant4 95.85 462 0.18
3+4 802.11be EHT160 Puncture40 for Ant3 96.34 527 0.16
3+4 802.11be EHT160 Puncture40 for Ant4 96.15 525 0.17

Note: The duty factor applied for each channel is verified before PSD measurement, there might be negligible

factor delta between low, middle and high channels so table above is just for reference only.
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SPORTON LAB.

MIMO <Ant. 3+4>

802.11a

RefLevel 30.00cBm  Offset 252748 & REW 10 MHz

- At 208 SWI 15 ms ' VBW 102
r
sea

TS mal

3001 prs

s isen
2 Worer Toble
M 1 5.48 ms 19.37 dBm
02 m 1 4.065 ms 1.96dB
03 m 1 4.085 ms -0.05 dB
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——THE END———
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